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History of this test report

Report No. Version Description Issued Date
FG031307AB 01 Initial issue of report Apr. 29, 2020
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WINNF-TS-0122 TEST REPORT

Report No. : FG031307AB

Protocol Test Summary

Summary of Test Result

Report | Ref Std. Required : Result
Clause | Clause CBSD | DP for Cert. Test Case ID Test Case Title (PASS/FAIL) Remark
3.1 6.1.4.1.1 X - C1 WINNF.FT.C.REG.1 | Multi-Step registration PASS -
- |61412| - | x| c1 |wNNFFTDREG2 |Domain Proxy Multi-Step NA |-
registration
) ) Single-Step registration for )
6.1.4.1.3 X Cc2 WINNF.FT.C.REG.3 Category A CBSD N/A
Domain Proxy Single-Step
- 6.1.4.1.4 - X Cc2 WINNF.FT.D.REG.4 |registration for Cat A N/A -
CBSD
Single-Step registration for
3.2 6.1.4.1.5 X - C3 WINNF.FT.C.REG.5 |CBSD with CPI signed PASS -
data
Domain Proxy Single-Step
- 6.1.4.1.6 - X C3 WINNF.FT.D.REG.6 |registration for CBSD with N/A -
CPI signed data
Registration due to change of an
- 6.1.4.1.7 X X Cc6 WINNF.FT.C.REG.7 installation parameter N/A -
) Missing Required parameters )
3.3 6.1.4.2.1 X M WINNF.FT.C.REG.8 (responseCode 102) PASS
Domain Proxy Missing Required
- 6.1.4.2.2 - X M WINNF.FT.D.REG.9 |parameters N/A -
(responseCode 102)
Pending registration
3.4 6.1.4.2.3 X - M WINNF.FT.C.REG.10 (responseCode 200) PASS -
Domain Proxy Pending
- 6.1.4.2.4 - X M WINNF.FT.D.REG.11 |registration (responseCode N/A -
200)
Invalid parameter
3.5 6.1.4.2.5 X - M WINNF.FT.C.REG.12 (responseCode 103) PASS -
) ) DomainProxy Invalidparameters )
6.1.4.2.6 X M WINNF.FT.D.REG.13 (responseCode 103) N/A
Blacklisted CBSD
3.6 6.1.4.2.7 X - M WINNF.FT.C.REG.14 (responseCode 101) PASS -
) 6.14.2.8 ) X M WINNE.ET D.REG.15 Domain Proxy Blacklisted CBSD N/A )
(responseCode 101)
3.7 |61429| X | - M |WINNFFT.CREG.16 |UnsupportedSASprotocolversion PASS |-
(responseCode100)
Domain Proxy Unsupported
- 6.1.4.2.10 - X M WINNF.FT.D.REG.17 | SAS protocol version N/A -
responseCode 100)
3.8 |6.14211| X | - M | WINNF.FT.C.REG.18 %g;p Error (responseCode PASS |-
) ) Domain Proxy Group Error )
6.1.4.2.12 X M WINNF.FT.D.REG.19 (responseCode 201) N/A
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Report No. : FG031307AB

- |61431 C2  |WINNFFT.CREG20 |Category A CBSD location NA |-
Update
Unsuccessful Grant
3.9 6.3.4.2.1 M WINNF.FT.C.GRA.1 |responseCode=400 PASS -
(INTERFERENCE)
Unsuccessful Grant
3.10 | 6.3.4.2.2 M WINNF.FT.C.GRA.2 |responseCode=401 PASS -
(GRANT_CONFLICT)
Heartbeat Success Case
311 | 64411 M WINNF.FT.C.HBT.1 (first Heartbeat Response) PASS -
Domain Proxy Heartbeat
- 6.4.4.1.2 M WINNF.FT.D.HBT.2 |Success Case N/A -
(first Heartbeat Response)
Heartbeat responseCode=105
312 | 6.4.4.21 M WINNF.FT.C.HBT.3 (DEREGISTER) PASS -
Heartbeat responseCode=500
3.13 | 6.44.22 M WINNF.FT.C.HBT.4 (TERMINATED_GRANT) PASS -
Heartbeat responseCode=501
3.14 | 6.44.23 M WINNF.FT.C.HBT.5 |(SUSPENDED_GRANT) PASS -
in First Heartbeat Response
Heartbeat responseCode=501
(SUSPENDED_GRANT) )
315 | 6.44.24 M WINNF.FT.C.HBT.6 in Subsequent Heartbeat PASS
Response
Heartbeat responseCode=502
3.16 | 6.4.4.25 M WINNF.FT.C.HBT.7 (UNSYNC_OP_PARAM) PASS -
Domain Proxy Heartbeat
- 6.4.4.2.6 M WINNF.FT.D.HBT.8 |responseCode=500 N/A -
(TEMINATED_GRANT)
Heartbeat Response Absent
3.17 | 6.44.3.1 M WINNF.FT.C.HBT.9 (First Heartbeat) PASS -
Heartbeat Response Absent
3.18 | 6.4.4.3.2 M WINNF.FT.C.HBT.10 (Subsequent Heartbeat) PASS -
SuccessfulGrantRenewalin
319 |6.4441 o WINNF.FT.C.HBT.11 HeartbeatTestCase PASS -
) Registration Response contains )
6.5.4.2.1 C4 WINNF.FT.C.MES.1 measReportConfig N/A
Domain Proxy Registration
- 6.5.4.2.2 Cc4 WINNF.FT.D.MES.2 | Response contains N/A -
measReportConfig
Grant Response contains
3.20 | 6.54.2.3 C5 WINNF.FT.C.MES.3 measReportConfig PASS -
321 |6.5.424 C5  |WINNF.FT.C.MES.4 | Heartbeat Response contains PASS |-
measReportConfig
Domain Proxy Heartbeat
- 6.5.4.2.5 C5 WINNF.FT.D.MES.5 | Response contains N/A -
measReportConfig
3.22 | 6.64.1.1 M WINNF.FT.C.RLQ.1 | Successful Relinquishment PASS -
Domain Proxy Successful
- 6.6.4.1.2 M WINNF.FT.D.RLQ.2 Relinquishment N/A -
TEL : 886-3-656-9065 Page Number : 50f 52
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Unsuccessful Relinquishment,

3.23 | 6.6.4.21 X - 0 WINNF.FT.CRLQ3 responseCode=102

PASS -

Domain Proxy Unsuccessful
- 6.6.4.2.2 - X (@] WINNF.FT.D.RLQ.4 |Relinquishment, N/A -
responseCode=102

Unsuccessful Relinquishment,

3.24 | 6.643.1 X - O WINNF.FT.C.RLQ.5 responseCode=103

PASS -

Domain Proxy Unsuccessful
- 6.6.4.3.2 - X (@] WINNF.FT.D.RLQ.6 |Relinquishment, N/A -
responseCode=103

325 | 6.74.1.1 X - M WINNF.FT.C.DRG.1 | Successful Deregistration PASS -

Domain Proxy Successful

- 6.7.4.1.2 - X M WINNF.FT.D.DRG.2 Deregistration

N/A -

Deregistration

3.26 | 6.7.4.21 X - o WINNF.FT.C.DRG.3 responseCode=102

PASS -

Domain Proxy Deregistration

- 6.7.4.2.2 - X 0 WINNF.FT.D.DRG.4 responseCode=102

N/A -

Deregistration

3.27 | 6.743.1 X X O WINNF.FT.C.DRG.5 responseCode=103

PASS -

Successful TLS connection
3.28 6.8.4.1.1 X X M WINNF.FT.C.SCS.1 |between UUT and SAS Test PASS -
Harness

TLS failure due to revoked

3.29 | 68421 X X M WINNF.FT.C.SCS.2 certificate

PASS -

TLS failure due to expired server

3.30 6.8.4.2.2 X X M WINNF.FT.C.SCS.3 -
certificate

PASS -

TLSfailurewhenSASTestHarness
3.31 6.8.4.2.3 X X M WINNF.FT.C.SCS.4 |certificateisissue PASS -
by unknown CA

TLS failure when certificate at
3.32 6.8.4.2.4 X X M WINNF.FT.C.SCS.5 |the SAS Test PASS -
Harness is corrupted

UUT RF Transmit Power
3.33 71411 X X M WINNF.PT.C.HBT Measurement PASS -

Notel:

+ M: Mandatory for certification

+ O: Optional. Not required for certification.

+ C: Conditional. Mandatory if CBSD supports relevant functionality.

Note2: The unit under test type is CBSD without Domain Proxy and Conditional Test Case Definitions are C1, C3 and C5.

Time Test for Getting Grant Summary

Trail Time limit Monitoring time Measured result Verdict |Remark
1 1 second 10 seconds 0.052 second PASS -
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Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the regulation limits
or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the manufacturer, and the
manufacturer takes all the responsibilities for the accuracy of product specification.

Reviewed by: Sam Chen

Report Producer: Sandy Chuang
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WINNF-TS-0122 TEST REPORT

Report No. : FG031307AB

1 General Description

1.1 Product Feature of Equipment Under Test

Product Feature of Equipment Under Test

EUT Type

CPE-CBSD

Power Type

From power adapter or POE

Category of EUT

[] Category A
X] Category B

Professional Installation

X Yes
] No

EUT in Test ID

[] EUT with Domain Proxy
X EUT without Domain Proxy

CBSD Hardware Version

V1.0

CBSD Software Version LCE_V1.1.3
CBSD Firmware Version N/A
Domain Proxy Hardware Version N/A
Domain Proxy Software Version N/A
Domain Proxy Firmware Version N/A

Note: The above information was declared by manufacturer.

1.2 Accessories

Power Brand Holder Model Rating
INPUT:100-240V, 50/60Hz, 0.45A
Adapter INDUSTRIAL (SHENZHEN)., LTD. | ASSA107A-240050
OUTPUT: 24.0V, 500mA
PoE - GRT-HCQ-1000 -

Others

RJ-45 cable*1, non-shielded, 1m

Sealing collar*1

Metal band*2

TEL : 886-3-656-9065
FAX : 886-3-656-9085
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1.3 Support Equipment
Support Equipment
No. Equipment Brand Name Model Name FCCID
A Switch TP-Link TL-SG1008M N/A
B Notebook DELL E4300 N/A
C Notebook DELL E4300 N/A
D BTS Leax LBS7320 2AVFNLBS7320
E Notebook ThinkPad ThinkPad L480 N/A
F Desktop PC ASUS PN8017DB8D N/A
G Notebook DELL E4300 N/A
1.4 Testing Location
Testing Location
] |[HWAYA |ADD No. 52, Huaya 1st Rd., Guishan Dist., Taoyuan City, Taiwan (R.O.C.)
TEL : 886-3-327-3456 FAX 886-3-327-0973
X [JHUBEI ADD No.8, Lane 724, Bo-ai St., Jhubei City, HsinChu County 302, Taiwan, R.O.C.
TEL : 886-3-656-9065 FAX 886-3-656-9085
Test Condition Test Site No. Test Engineer Test Environment Test Date
RF Conducted THO1-CB Jeff Wu 22-23.4°C | 56-57% AAOF;_ZZOZ;_ZZOOZZOJ
Test site Designation No. TW0006 with FCC.
Test site registered number IC 4086D with Industry Canada.
TEL : 886-3-656-9065 Page Number : 9 of 52
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2 Measurement Environment
Measurement Environment Information
Test Harness version 1.0.0.3
Operating System Microsoft Windows 7
TLS version 1.2
Python 2.7.16
2.1 Conditional Test Case
X | C1 |Mandatory for UUT which supports multi-step registration message
Mandatory for UUT which supports single-step registration with no CPI-signed data in the registration
[]| C2 |message. By definition, this is a subset of Category A devices which determine all registration
information, including location, without CPI intervention.
Mandatory for UUT which supports single-step registration containing CPI-signed data in the
b | cs registration message.
Mandatory for UUT which supports RECEIVED_POWER_WITHOUT_GRANT measurement report
L1 ca type.
X | C5 |Mandatory for UUT which supports RECEIVED_POWER_WITH_GRANT measurement report type.
01! cs Mandatory for UUT which supports parameter change being made at the UUT and prior to sending a
deregistration.

Note: The above information was declared by manufacturer.

TEL : 886-3-656-9065 Page Number : 10 of 52
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2.2 Test Configuration

Test configuration without Domain Proxy Test configuration with Domain Proxy
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2.3 Standards

[n.1]. FCC KDB 940660 D02 CPE-CBSD Handshake Procedures v02
[n.2]. WINNF-TS-0122 Version 1.0.1, “Conformance and Performance Test Technical Specification; CBSD/DP as
Unit Under Test (UUT)”

2.4 Protocol test Procedure

The test cases for SAS<->CBSD protocol in [n.2] apply for CPE-CBSD device type. Following the [n.1], when
running the test cases in [n.2] for CPE-CBSD device type, verify that

1. CPE-CBSD can begin transmitting its RF only after receiving radio signal from its compatible BTS-CBSD.

2. For all CPE-CBSD RF transmissions, the CPE-CBSD UUT radio frequency range and bandwidth are less or
equal to the frequency range and bandwidth of its compatible BTS-CBSD.

3. Judging the last execution step appearing in [n.2] with “User data traffics” instead of “RF transmission.”

2.5 Time Test for Getting Grant Procedure

Use the WinnForum SAS Harness run test case WINNF.FT.C.GRA.1. Without answering the last question in
WINNF.FT.C.GRA.1 will keep UUT’s grant request being rejected, then measure the time.

TEL : 886-3-656-9065 Page Number ;12 of 52
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3 Test Result of Protocol

The test parameter (e.g. C for cbsdid) used shall be refer to the test log file in appendix A. Some test case need to
monitor RF interface and the measurement plots are in appendix B. Some test case need to monitor security

validation process which are in appendix C and D.

3.1 WINNFRFT.C.REG.1 - Multi-Step registration

# Test Execution Steps Results
Ensure the following conditions are met for test entry:

e UUT has successfully completed SAS Discovery and

! Authentication with the SAS TestHarness N N
e UUT s inthe Unregistered state
CBSDsendscorrectRegistrationrequestinformation,asspecifiedin [n.5], to the
SAS Test Harness:
e Therequireduserld,fccldandcbsdSerialNumberregistration
parametersshallbe sentfromthe CBSD and conformto proper format
2 and acceptable ranges. PASS _
e AnyREG-conditional or optional registration parameters that may be
included in the message shall be verified that theyconformtoproper
formatandarewithinacceptable ranges.
Note: Itisoutside the scope ofthisdocumenttotestthe Registration
information that is supplied via another means.
e SASTestHarnesssendsaCBSDRegistrationResponseas follows:
3 — chsdld =C _ _

— measReportConfig shall not be included

— responseCode =0
After completion of step 3, SAS TestHarness does not provide any positive
4 response (responseCode=0)tofurtherrequestmessages -- --
from the UUT.
Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3 iscomplete.Thisistheendofthetest. Verify: PASS -

e CPE-CBSD UUT shall not transmit user traffic

TEL : 886-3-656-9065 Page Number : 13 of 52
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3.2 WINNFRFT.C.REG.S - Single-Step registration for CBSD with CPI
signed data

# Test Execution Steps Results

Ensure the following conditions are met for test entry:

e  UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness

e UUT isinthe Unregistered state

e Alloftherequiredand REG-Conditional parameters shallbe configured
and CPI signature provided

CBSD sends Registration request to the SAS Test Harness:

e Therequireduserld,fccldandcbhsdSerialNumberand REG- Conditional
chsdCategory, airinterface, measCapability and cpiSignatureData
registration parameters shallbe sentfrom the CBSDand conformto

2 properformatandacceptable PASS --
ranges.

e Any optional registration parameters that may be included in the

message shallbe verified thatthey conformto proper
format and are within acceptable ranges.

e SASTestHarnesssendsaCBSDRegistrationResponseas follows:
— chsdld =C
— measReportConfig shall not be included.
— responseCode =0

After completion of step 3, SAS Test Harness does not provide any
4 positiveresponse(responseCode=0)tofurtherrequestmessages from the -- --
UUT.

Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3 iscomplete.Thisistheendofthetest. Verify: PASS -

e CPE-CBSD UUT shall not transmit user traffic
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3.3 WINNFFT.C.REG.8 - Missing Required parameters (responseCode
102)

# Test Execution Steps Results

Ensure the following conditions are met for test entry:

e UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness

e UUT s inthe Unregistered state

2 CBSD sends a Registration request to SAS Test Harness. -- --

SAS Test Harness rejects the request by sending a CBSD Registration Response as
follows:

— SASresponse does notinclude cbsdld
— responseCode =R

After completion of step 3, SAS Test Harness does not provide any positive
4 response (responseCode=0)tofurtherrequestmessages -- --
from the UUT.

Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -

e CPE-CBSD UUT shall not transmit user traffic
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3.4 WINNFFT.C.REG.10 - Pending registration (responseCode 200)

# Test Execution Steps Results

Ensure the following conditions are met for test entry:

e  UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness

e UUT s inthe Unregistered state

2 CBSD sends a Registration request to SAS Test Harness. -- --

SAS Test Harness rejects the request by sending a CBSD Registration Response as
follows:

— SASresponse does notinclude cbhsdld
— responseCode =R

Aftercompletionofstep3,SASTestHarness does notprovideany positive
4 response(responseCode=200)tofurtherrequestmessages -- --
from the UUT.

Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -

e CPE-CBSD UUT shall not transmit user traffic
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3.5 WINNFFT.C.REG.12 - Invalid parameter (responseCode 103)

# Test Execution Steps Results

Ensure the following conditions are met for test entry:

e  UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness

e UUT s inthe Unregistered state

2 CBSD sends a Registration request to SAS Test Harness. -- --

SAS Test Harness rejects the request by sending a CBSD Registration Response as
follows:

— SASresponse does notinclude cbhsdld
— responseCode =R

Aftercompletionofstep3,SASTestHarnessdoesnotprovideany positive
4 response(responseCode=103)tofurtherrequestmessages -- --
from the UUT.

Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -

e CPE-CBSD UUT shall not transmit user traffic
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3.6 WINNFFT.C.REG.14 - Blacklisted CBSD (responseCode 101)

# Test Execution Steps Results

Ensure the following conditions are met for test entry:

e  UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness

e UUT s inthe Unregistered state

2 CBSD sends a Registration request to SAS Test Harness. -- --

SAS Test Harness rejects the request by sending a CBSD Registration Response as
follows:

— SASresponse does notinclude cbhsdld
— responseCode =R

Aftercompletionofstep3,SASTestHarnessdoesnotprovideany positive
4 response(responseCode=101)tofurtherrequestmessages -- --
from the UUT.

Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -

e CPE-CBSD UUT shall not transmit user traffic
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3.7 WINNFRFT.C.REG.16 - Unsupported SAS protocol version
(responseCode 100)
# Test Execution Steps Results
Ensure the following conditions are met for test entry:
1 e UUT has successfully completed SAS Discovery and B B
Authentication with SAS Test Harness
e UUT s inthe Unregistered state
2 CBSD sends a Registration request to SAS Test Harness. -- --
SAS Test Harness rejects the request by sending a CBSD Registration Response as
follows:
3 — SASresponse does notinclude cbsdld - ”
— responseCode =R
Aftercompletionofstep3,SASTestHarnessdoesnotprovideany positive
4 response(responseCode=100)tofurtherrequestmessages -- --
from the UUT.
Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -
e CPE-CBSD UUT shall not transmit user traffic
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3.8 WINNFFT.C.REG.18 - Group Error (responseCode 201)

# Test Execution Steps Results

Ensure the following conditions are met for test entry:

e  UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness

e UUT s inthe Unregistered state

2 CBSD sends a Registration request to SAS Test Harness. -- --

SAS Test Harness rejects the request by sending a CBSD Registration Response as
follows:

— SASresponse does notinclude cbhsdld
— responseCode =R

Aftercompletionofstep3,SASTestHarnessdoesnotprovideany positive
4 response(responseCode=201)tofurtherrequestmessages -- --
from the UUT.

Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -

e CPE-CBSD UUT shall not transmit user traffic
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3.9 WINNFFT.C.GRA.1 - Unsuccessful Grant responseCode=400
(INTERFERENCE)
# Test Execution Steps Results
Ensure the following conditions are met for test entry:
1 e UUT hasregistered successfullywith SAS TestHarness, with -- --
cbsdld=C
2 UUT sends valid Grant Request. -- --
SAS Test Harness sends a Grant Response message, including
3 e cbsdld=C -- --
e responseCode =R
After completion of step 3, SAS Test Harness does not provide any positive
4 response (responseCode=0)tofurtherrequestmessages -- --
from the UUT.
Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -
e CPE-CBSD UUT shall not transmit user traffic
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3.10 WINNFFT.C.GRA.2 - Unsuccessful Grant responseCode=401
(GRANT_CONFLICT)

# Test Execution Steps Results
Ensure the following conditions are met for test entry:
1 e UUT hasregistered successfullywith SAS TestHarness, with -- --
cbsdld=C

2 UUT sends valid Grant Request. - -

SAS Test Harness sends a Grant Response message, including
3 e cbsdld=C - -
e responseCode =R

Aftercompletionofstep3,SASTestHarnessdoesnotprovideany positive
4 response(responseCode=401)tofurtherrequestmessages -- --
from the UUT.

Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -

e CPE-CBSD UUT shall not transmit user traffic
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3.11 WINNFFT.C.HBT.1 - Heartbeat Success Case (first Heartbeat

Response)
# Test Execution Steps Results
Ensure the following conditions are met for test entry:
1 e UUT hasregistered successfullywith SAS Test Harness, with -- --
chsdld=C
UUT sends a message:
2 e Ifmessageistype SpectrumInquiry Request,gotostep3,or - -

e |fmessageistype GrantRequest, gotostep 5

UUT sends Spectrum Inquiry Request. Validate:

3 e cbsdld =C PASS --
e ListoffrequencyRange objectssentby UUT arewithinthe
CBRS frequency range

SAS TestHarness sends a Spectrum Inquiry Response message, including
the followingparameters:

4 e cbsdld =C - -
e availableChannelisanarrayofavailableChannelobjects
e responseCode =0

UUT sends Grant Request message. Validate:

e cbsdld =C
e maxEIRPisatorbelowthe limitappropriate forCBSD category _
5 . PASS
as defined by Part 96

e operationFrequencyRange,F,sentbyUUTisavalidrange
within the CBRS band

SAS Test Harness sends a Grant Response message, including the parameters:
e cbsdld =C

6 e grantld=G=avalid grantID -- --

e grantExpireTime=UTCtimegreaterthandurationofthetest

e responseCode =0

UUT sends a first Heartbeat Request message.
VerifyHeartbeatRequestmessageisformattedcorrectly,including:

7 e chsdld =C PASS -
e grantld =G
e operationState =“GRANTED”

SAS TestHarness sends a Heartbeat Response message, with the
following parameters:

e chsdld=C
8 e grantld=G - h
e transmitExpireTime=currentUTCtime+200seconds
e responseCode =0
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ForfurtherHeartbeat Requestmessages sentfrom UUT after completion
ofstep8,validatemessageissentwithinlatest specified
heartbeatinterval, and:

e cbsdld =C
e grantld=G
e operationState =“AUTHORIZED"

9 and SAS Test Harness responds with a Heartbeat Response message including PASS -
the following parameters:
e cbsdld =C
e grantld =G
e transmitExpireTime=currentUTCtime+200seconds
e responseCode =0
Monitorthe RF outputofthe UUT from start oftestuntil UUT
transmission commences. Verify:
10 e UUTdoesnottransmitatanytimepriortocompletion of the first PASS _

heartbeatresponse

e UUTtransmitsafterstep8iscomplete,anditstransmission
is limited to within the bandwidth range F.
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3.12 WINNF.FT.C.HBT.3 - Heartbeat responseCode=105 (DEREGISTER)

# Test Execution Steps Results

Ensure the following conditions are met for test entry:
e UUThasregisteredsuccessfullywithSAS TestHarness
e UUT has avalid single grant as follows:
O valid cbsdld =C
1 O valid grantld =G - -
O grantisforfrequencyrange F, power P
O grantExpireTime=UTCtimegreaterthanduration of the test

e UUTisinAUTHORIZED state andistransmittingwithinthe
grant bandwidth F on RF interface

UUT sends a Heartbeat Request message.
Ensure Heartbeat Request message is sent within Heartbeat Interval
specified in the latest Heartbeat Response, and formatted correctly, including:

2 e cbsdld=C PASS -
e grantld =G
e operationState ="AUTHORIZED”
SAS TestHarness sends a Heartbeat Response message, including the
following parameters:
3 e chsdld=C
e grantld=G - -
e transmitExpireTime=T=CurrentUTCtime
e responseCode=105(DEREGISTER)
4 After completion of step 3, SAS Test Harness shall not allow any _ _
further grants to the UUT.
Monitor the RF output of the UUT. Verify:
e CPE-CBSD UUT shall stop transmitting user traffic within (T + 60 .
5 PASS
seconds) of
completion of step 3
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3.13 WINNF.FT.C.HBT.4 - Heartbeat responseCode=500
(TERMINATED_GRANT)

# Test Execution Steps Results

Ensure the following conditions are met for test entry:
e UUThasregisteredsuccessfullywithSAS TestHarness
e UUT has avalid single grant as follows:
O valid cbsdld =C
1 0 valid grantld =G - -
O grantisforfrequencyrange F, power P
O grantExpireTime=UTCtimegreaterthanduration of the test
e UUTIisinAUTHORIZED state andistransmitting withinthe
grant bandwidth F on RF interface

UUT sends a Heartbeat Request message.
Ensure Heartbeat Request message is sent within latest specified
heartbeatinterval, and is formatted correctly, including:

2 e cbsdid=C PASS -
e grantld =G
e operationState ="AUTHORIZED”
SAS TestHarness sends a Heartbeat Response message, including the
following parameters:
3 e chsdld=C
e grantld=G - -
e transmitExpireTime=T=currentUTCtime
o responseCode=500(TERMINATED GRANT)
4 After completion of step 3, SAS Test Harness shall not allow any _ _
further grants to the UUT.
Monitor the RF output of the UUT. Verify:
e CPE-CBSD UUT shall stop transmitting user traffic within (T + 60 .
5 PASS
seconds) of
completion of step 3
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3.14 WINNFFT.C.HBT.5 - Heartbeat responseCode=501
(SUSPENDED_GRANT) in First Heartbeat Response

# Test Execution Steps Results

Ensurethefollowingconditionsare metfortestentry:
e UUThasregisteredsuccessfullywithSAS TestHarness
e UUT has avalid single grant as follows:
O valid cbsdld =C
1 0 valid grantld =G - -
O grantisforfrequency range F, power P
O grantExpireTime=UTCtimegreaterthanduration of the test
e UUTIisinGRANTED, butnotAUTHORIZED state (i.e.hasnot
performed its first Heartbeat Request)

UUT sends a Heartbeat Request message.
VerifyHeartbeatRequestmessageisformattedcorrectly,including:

2 e cbsdld =C PASS -
e grantld=G
e operationState ="GRANTED”

SAS TestHarness sends a Heartbeat Response message, including the
following parameters:

e chsdld=C

e grantld =G

e transmitExpireTime =T = current UTC time
e responseCode = 501 (SUSPENDED GRANT)

After completion of step 3, SAS Test Harness shall not allow any
further grants to the UUT.

Monitor the SAS-CBSD interface. Verify either A OR B occurs:

A. UUT sends a Heartbeat Request message. Ensure message is sent within
latest specified heartbeatinterval, and is correctly formatted with
parameters:

e cbsdid =C
e grantld=G
5 e operationState ="GRANTED” PASS --

B. UUT sends a Relinquishment request message. Ensure message
is correctly formatted with parameters:

e cbdsld =C

e grantld =G
Monitor the RF output of the UUT. Verify:

e UUT does not transmit at any time
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3.15 WINNF.FT.C.HBT.6 - Heartbeat responseCode=501
(SUSPENDED_GRANT) in Subsequent Heartbeat Response

# Test Execution Steps Results

Ensure the following conditions are met for test entry:
e UUThasregisteredsuccessfullywith SAS TestHarness
e UUT has avalid single grant as follows:
O valid cbsdld =C
1 0 valid grantld =G - -
O grantisforfrequencyrange F, power P
O grantExpireTime=UTCtimegreaterthanduration of the test
e UUTIisinAUTHORIZED state andistransmittingwithinthe
grant bandwidth F on RF interface

UUT sends a Heartbeat Request message.
Verify Heartbeat Request message is sent within latest specified
heartbeatinterval, and is formatted correctly, including:

2 e chsdid=C PASS
e grantld=G
e operationState =“AUTHORIZED”

SAS TestHarness sends a Heartbeat Response message, including the
following parameters:

e chsdld=C
3 e grantld=G ” -
e transmitExpireTime =T = current UTC time
e responseCode = 501 (SUSPENDED GRANT)
4 After completion of step 3, SAS Test Harness shall not allow any _ _
further grants to the UUT.
Monitor the SAS-CBSD interface. Verify either A OR B occurs:
A. UUT sends a Heartbeat Request message. Ensure message is sent within
latest specified heartbeatinterval, and is correctly formatted with
parameters:
e cbsdld =C
e grantld =G
e operationState =“GRANTED”
5 B. UUT sends a Relinquishment Request message. Ensure message PASS -
is correctly formatted withparameters:
e chdsld =C
e grantld =G
Monitor the RF output of the UUT. Verify:
e CPE-CBSD UUT shall stop transmitting user traffic within (T +60
seconds) of
completion of step 3
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3.16 WINNF.FT.C.HBT.7 - Heartbeat responseCode=502
(UNSYNC_OP_PARAM)

# Test Execution Steps Results

Ensure the following conditions are met for test entry:
e UUThasregisteredsuccessfullywithSAS TestHarness
e UUT has avalid single grant as follows:
O valid cbsdld =C
1 0 valid grantld =G - -
O grantisforfrequency range F, power P
O grantExpireTime=UTCtimegreaterthanduration of the test
e UUTIisinAUTHORIZED state andistransmitting withinthe
grant bandwidth F on RF interface

UUT sends a Heartbeat Request message.
Verify Heartbeat Request message is sent within latest specified
heartbeatinterval,and is formatted correctly, including:

2 e cbsdid=C PASS -
e grantld =G
e operationState ="AUTHORIZED”

SAS TestHarness sends a Heartbeat Response message, including the
following parameters:

3 e chsdld=C
e grantld=G - -
e transmitExpireTime=T =CurrentUTC Time
e responseCode = 502 (UNSYNC_OP_PARAM)
After completion of step 3, SAS Test Harness shall notallow any further
4 - -
grants to the UUT.
Monitor the SAS-CBSD interface. Verify:
e UUT sends a Grant Relinquishment Request message. Verify message is
correctly formatted with parameters:
O chdsld=C
5 O grantld=G PASS -
Monitorthe RFoutputofthe UUT. Verify:
e CPE-CBSD UUT shall stop transmitting user traffic within (T+60)
seconds of
completion of step 3.
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3.17 WINNF.FT.C.HBT.9 - Heartbeat Response Absent (First Heartbeat)

# Test Execution Steps Results

Ensurethefollowingconditionsare metfortestentry:
e UUThasregisteredsuccessfullywithSAS TestHarness
e UUT has avalid single grant as follows:
O valid cbsdld =C
1 O valid grantld =G - -
O grantisforfrequencyrange F, power P
O grantExpireTime=UTCtimegreaterthanduration of the test

e UUTisinGRANTED, butnotAUTHORIZED state (i.e. has not
performed its first Heartbeat Request)

UUT sends a Heartbeat Request message.
Ensure Heartbeat Request message is sent within latest specified
heartbeatinterval, and is formatted correctly, including:

2 e cbsdld=C PASS -
e grantld =G
e operationState ="GRANTED”
3 After completion of Step 2, SAS TestHarness does notrespondto any _ _
furthermessagesfromUUT tosimulate loss of network connection
Monitorthe RFoutputofthe UUT from start oftestto 60 seconds after step 3.
Verify:
4 b . . . PASS -
e Atanytimeduringthetest, UUT shallnottransmiton RF
interface
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3.18 WINNF.FT.C.HBT.10 - Heartbeat Response Absent (Subsequent
Heartbeat)

# Test Execution Steps Results

Ensure the following conditions are met for test entry:
e UUThasregisteredsuccessfullywithSAS TestHarness
e UUT has avalid single grant as follows:
O valid cbsdld =C
1 0 valid grantld =G - -
O grantisforfrequencyrange F, power P
O grantExpireTime=UTCtimegreaterthanduration of the test
e UUTIisinAUTHORIZED state andistransmitting withinthe
grant bandwidth F on RF interface

UUT sends a Heartbeat Request message.
VerifyHeartbeatRequestmessageissentwithinthelatestspecified
heartbeatinterval, and is formatted correctly, including:

2 e chsdid=C

e grantld =G

e operationState ="AUTHORIZED”

PASS --

SAS Test Harness sends a Heartbeat Response message, with the
following parameters:

e chsdld=C

3 e grantld=G - ”
e transmitExpireTime=currentUTCtime +200seconds
e responseCode =0

4 After completion of Step 3, SAS Test Harness does not respondto any _ _

further messages fromUUT

Monitor the RF output of the UUT. Verify:

e UUT shallstopalltransmission on RF interface within
5 . - i PASS
(transmitExpireTime+60seconds), usingthe
transmitExpireTime sent in Step 3.
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3.19 WINNFFT.C.HBT.11 - Successful Grant Renewal in Heartbeat Test
Case

# Test Execution Steps Results

Ensure the following conditions are met for test entry:
e UUThasregisteredsuccessfullywithSAS TestHarness

e UUT has avalid single grant as follows:
O valid cbsdld =C
O valid grantld =G
O grantisforfrequencyrange F, power P
1 e UUTisinAUTHORIZED stateandistransmittingwithinthe grant
bandwidth F on RF interface.
e Granthasthe following parameters atthe start of the test:
O grantExpireTime=UTCtime equaltotime at start of test + 300
seconds =Tgrant_expire
O transmitExpireTime=UTCtime equaltotime at startof test + 200
seconds
O heartbeatinterval = 60 seconds

UUT sends a Heartbeat Request message.
2 If Heartbeat Request message contains grantRenew = TRUE, go to Step 6, else -- --
go to Step 3.

VerifyHeartbeatRequestmessageissentwithinthelatestspecified
heartbeatinterval, and is formatted correctly, including:

3 e cbsdld =C PASS -
e grantld =G
e operationState ="AUTHORIZED”

SAS Test Harness sends a Heartbeat Response message, with the
following parameters:

e chsdld=C
4 e grantld =G - -
e transmitExpireTime=current UTC +200seconds
e grantExpireTime=sameas Step 1
e responseCode =0

5 Go to Step 2 -- --

Verify Heartbeat Request message is sentwithin the latest specified
heartbeatinterval, and is formatted correctly, including:

e chsdld =C
6 e grantld =G PASS -
e operationState ="AUTHORIZED”
[ ]

grantRenew =TRUE
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SAS Test Harness sends a Heartbeat Response message, with the
following parameters:

e chsdld=C
7 e grantld =G - -
e grantExpireTime=UTC time setfarinthe future

e transmitExpireTime=currentUTCtime +200seconds
e responseCode =0

ContinuetorespondtoanysubsquentHeartbeatRequestfromCBSD with
Heartbeat Response with the following parameters:

e cbhsdid =C
8 e grantld=G N -
e transmitExpireTime =same as Step 7
e responseCode =0
Monitor RFtransmissionof UUT fromstartoftestuntil Tgrant_expire
9 +60 seconds and ensure UUT continuesto transmit throughout the time PASS --
period.
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3.20 WINNF.FT.C.MES.3 - Grant Response contains measReportConfig

# Test Execution Steps Results
Ensure the following conditions are met for test entry:
e  UUT has successfully completed SAS Discovery and
1 Authentication with SAS Test Harness -- --
e UUT hassuccessfully registered with SAS TestHarness, with
cbsdld=C and measCapability = “RECEIVED POWER WITH GRANT"
UUT sends a Grant Request message.
Verify GrantRequestmessage containsallrequiredparameters properly
2 | formatted, andspecifically: PASS -
e cbsdld =C
e operationParamis present and formatis valid
SAS Test Harness sends a Grant Response message, with the following parameters:
e cbsdld =C
e grantld=G =valid grant ID
e grantExpireTime =UTC time in the future
3 e heartbeatinterval = 60 seconds - --
e measReportConfig="RECEIVED_POWER_WITH_GRANT"
e operationParamis setto valid operating parameters
e channelType =“GAA”
e responseCode =0
UUT sends a Heartbeat Request message. Verify message contains all required
parameters properly formatted, and specifically:
4 e chsdld=C PASS --
e grantld=G
e operationState ="GRANTED”
If Heartbeat Request message (step 4) contains measReport
object, then:
e verify measReportis properly formatted as object
rcvdPowerMeasReport
5 e end test, with PASS result PASS -
else,ifHeartbeat Requestmessage (step4)doesnot contain
measReport object, then:
IfnumberofHeartbeatRequestssentby UUT after Step3is=
5, then stop test with result of FAIL
SAS Test Harness sends a Heartbeat Response message, containing all required
parameters properly formatted, and specifically:
e cbsdld =C
6 e grantld =G -- --
e transmitExpireTime=currentUTCtime +200seconds
e responseCode=0
Goto Step 4, above
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3.21 WINNF.FT.C.MES.4 - Heartbeat Response contains measReportConfig

# Test Execution Steps Results
Ensure the following conditions are met for test entry:
e UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness
e UUT has successfully registered with SAS Test Harness, with cbsdld=C
1 and measCapability = “RECEIVED_POWER_WITH_GRANT" - -
UUT has received a valid grant with grantld =G
UUT s in Grant State AUTHORIZED and is actively
transmitting within the bounds of its grant.
e Granthas heartbeatinterval = 60 seconds
UUT sends a Heartbeat Request message.
VerifyHeartbeatRequestmessage containsallrequired parameters properly
formatted, andspecifically:
2 e chsdld=C PASS -
e grantld =G
e operationState =" AUTHORIZED”
SAS Test Harness sends a Heartbeat Response message, containing all required
parameters properly formatted, and specifically:
e cbsdld =C
3 e grantld =G h h
e measReportConfig="RECEIVED_POWER_WITH_GRANT"
e responseCode =0
UUT sends a Heartbeat Request message. Verify message contains all required
parameters properly formatted, and specifically:
4 e cbsdld =C PASS -
e grantld =G
e operationState ="AUTHORIZED”
If Heartbeat Request message (step 4) contains measReport
object, then:
e verify measReportis properly formatted as object
rcvdPowerMeasReport
5 e endtest, with PASS result PASS -
else,ifHeartbeat Requestmessage (step4)doesnot contain
measReport object, then:
e IfnumberofHeartbeatRequestssentbyUUT after Step3is=
5, then stop test with result of FAIL
SAS Test Harness sends a Heartbeat Response message, containing all required
parameters properly formatted, and specifically:
6 e cbsdld =C 3 3
e grantld =G
e responseCode=0
Goto Step 4, above
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3.22 WINNF.FT.C.RLQ.1 - Successful Relinquishment

# Test Execution Steps Results

Ensure the following conditions are met for test entry:
e  UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness
e UUT hassuccessfully registered with SAS TestHarness, with
1 cbsdld=C -- --
e UUT hasreceived avalid grant with grantld =G
e UUTisin Grant State AUTHORIZED and is actively
transmitting within the bounds of its grant.
InvoketriggertorelinquishUUT Grantfromthe SAS TestHarness

UUT sends a Relinquishment Request message. Verify message contains all

required parameters properly formatted, and specifically:

2 e cbsdid=C PASS -

e grantld=G

SASTestHarnessshallapprovetherequestwithaRelinquishment Response
message with parameters:

3 — chsdld =C - -
— grantld =G
— responseCode =0

After completion of step 3, SAS Test Harness will not provide any additional positive
4 response (responseCode=0) to further request -- --
messages from the UUT.

Monitor the RF output of the UUT from start of test until 60 secondsafter
Step3iscomplete. Thisistheendofthetest. Verify:

S e UUTshallstop RFtransmission atany time betweentriggering the PASS -
relinquishmentand UUT sendingtherelinquishment
request
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3.23 WINNF.FT.C.RLQ.3 - Unsuccessful Relinquishment,
responseCode=102

# Test Execution Steps Results

Ensure the following conditions are met for test entry:

e  UUT has successfully completed SAS Discovery and
Authentication with SAS TestHarness

e UUT hassuccessfully registered with SAS TestHarness, with
1 cbsdld=C -- --
e UUT hasreceived avalid grantwith grantld=G

e UUTisinGrant State AUTHORIZED and is actively
transmitting within the bounds of its grant.
InvoketriggertoRelinquishUUT Grantfromthe SAS TestHarness

UUT sends a Relinquishment Request message. Verify message contains all
required parameters properly formatted, and specifically:

2 e chsdid=C - -
e grantld =G
SAS Test Harness shall send a Relinquishment Response message with parameters:
3 ® chsdid=C 3 3
e Nograntld

e responseCode =R

After completion of step 3, SAS Test Harness will not provide any positive
4 response (responseCode=0)tofurtherrequestmessages -- --
from the UUT.

Monitor the RF output of the UUT from start of test until 60 secondsafter
Step3iscomplete. Thisistheendofthetest. Verify:

5 e UUTstoppedRFtransmission atanytime betweentriggering the PASS -
relinquishmentand UUT sendingtherelinquishment
reqguest
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3.24 WINNF.FT.C.RLQ.5 - Unsuccessful Relinquishment,
responseCode=103

# Test Execution Steps Results

Ensure the following conditions are met for test entry:
e  UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness
e UUT hassuccessfully registered with SAS TestHarness, with
1 cbsdld=C -- --
e UUT hasreceived avalid grantwith grantld=G
e UUTisin Grant State AUTHORIZED and is actively

transmitting within the bounds of its grant.
InvoketriggertoRelinquishUUT Grantfromthe SAS TestHarness

UUT sends a Relinquishment Request message. Verify message contains all
required parameters properly formatted, and specifically:

e cbsdld =C
e grantld =G

SAS Test Harness shall send a Relinquishment Response message with parameters:
e chsdld =C
e Nograntld
e responseCode =R

Aftercompletionofstep3, SASTestHarnesswillnotprovideany positive
4 response(responseCode=103)tofurtherrequestmessages -- --
from the UUT.

Monitor the RF output of the UUT from start of test until 60 secondsafter
Step3iscomplete. Thisistheendofthetest. Verify:

5 e UUTstoppedRFtransmission atanytime betweentriggering the PASS -
relinquishmentandUUT sendingtherelinquishment
reguest
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3.25 WINNF.FT.C.DRG.1 - Successful Deregistration

# Test Execution Steps Results

Ensure the following conditions are met for test entry:

e  UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness

e UUT hassuccessfully registered with SAS TestHarness, with
1 cbsdld=C - -
e UUT hasreceived avalid grantwith grantld=G

e UUTisin Grant State AUTHORIZED and is actively
transmitting within the bounds of its grant.
Invoke trigger to deregister UUT from the SAS Test Harness

UUT sends a Relinquishment request and receives
Relinquishment response with responseCode=0

UUT sends Deregistration Requestto SAS TestHarness with chsdld=
C

SASTestHarnessshallapprovetherequestwithaDeregistration Response
message with parameters:

e chsdld =C
e responseCode =0

After completion of step 3, SAS Test Harness will not provide any additional positive
5 response (responseCode=0) to further request -- --
messages from the UUT.

Monitor the RF output of the UUT from start of test until 60 secondsafter
Step4discomplete. Thisistheendofthetest. Verify:

e UUTstoppedRFtransmissionat any time between triggering
6 the deregistration and either A OR B occurs: PASS -

A. UUT sending a Registration Request message, as this is not
mandatory

B. UUT sending a Deregistration Request message
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3.26  WINNF.FT.C.DRG.3 - Deregistration responseCode=102

# Test Execution Steps Results

Ensure the following conditions are met for test entry:
e  UUT has successfully completed SAS Discovery and
Authentication with SAS TestHarness
e UUT hassuccessfully registered with SAS TestHarness, with
1 cbsdld=C - -
e UUT hasreceived avalid grantwith grantld=G
e UUTisinGrant State AUTHORIZED and is actively

transmitting within the bounds of its grant.
Invoke trigger to deregister UUT from the SAS Test Harness

UUT sends a Relinquishment request and receives

2 Relinquishment response with responseCode=0 B B
3 UUT sends Deregistration Requestto SAS TestHarness with cbsdld= _ _
C
The SAS Test Harness sends the Deregistration Response Message to UUT with:
4 e Nochsdld - -

e responseCode =102

After completion of step 3, SAS Test Harness will not provide any positive
5 response (responseCode=0)tofurtherrequestmessages -- --
from the UUT.

Monitorthe RFoutputofthe UUT fromstartoftestuntil60seconds after Step4is
complete. Thisisthe end of the test. Verify:

e UUTstoppedRFtransmissionatanytimebetween triggering
6 the deregistration and either AOR B occurs: PASS --

A. UUT sending a Registration Request message, as this is not
mandatory

B. UUT sending a Deregistration Request message
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3.27 WINNF.FT.C.DRG.S - Deregistration responseCode=103

#

Test Execution Steps

Results

Ensure the following conditions are met for test entry:
e  UUT has successfully completed SAS Discovery and
Authentication with SAS TestHarness
e UUT hassuccessfully registered with SAS TestHarness, with
cbsdld=C
e UUT hasreceived avalid grantwith grantld=G
e UUTisinGrant State AUTHORIZED and is actively

transmitting within the bounds of its grant.
Invoke trigger to deregister UUT from the SAS Test Harness

UUT sends a Relinquishment request and receives
Relinquishment response with responseCode=0

UUT sends Deregistration Requestto SAS TestHarness with cbsdld=
C

The SAS Test Harness sends the Deregistration Response Message to UUT with:
e Nocbsdld
e responseCode =103

After completion of step 3, SAS Test Harness will not provide any positive
response (responseCode=0)tofurtherrequestmessages
from the UUT.

Monitorthe RFoutputofthe UUT fromstartoftestuntil60seconds after Step4is
complete. Thisisthe end of the test. Verify:

e UUTstoppedRFtransmissionatanytimebetween triggering

the deregistration and either AOR B occurs:
A. UUTsendingaRegistrationRequestmessage,asthisisnot mandatory
B. UUTsending a Deregistration Request message

PASS --
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3.28 WINNF.FT.C.SCS.1 - Successful TLS connection between UUT and
SAS Test Harness

# Test Execution Steps Results

e  UUT shall start CBSD-SAS communication with the security procedure

e The UUT shall establish a TLS handshake with the SAS Test Harness
1 using configured certificate. PASS --

e Configurethe SAS TestHarnessto acceptthe security
procedure and establish the connection

e Make sure that Mutual authentication happens between UUT and
the SAS Test Harness.

e MakesurethatUUT uses TLSv1.2
e Makesurethatciphersuitesfromoneofthefollowing is

selected,
2 e TLS RSA_WITH_AES 128 GCM_SHA256 PASS -
e TLS _RSA _WITH_AES 256 _GCM_SHA384
e TLS ECDHE_ECDSA WITH AES 128 GCM_SHA256
e TLS ECDHE_ECDSA WITH_AES 256 GCM_SHA384

e TLS ECDHE_RSA_WITH_AES_128 GCM_SHA256

Asuccessfulregistrationisaccomplishedusingoneofthetest cases described in
section 6.1.4.1, depending on CBSD capalbility.

3 e UUTsendsaregistrationrequesttothe SAS TestHarnessand the SAS PASS -
TestHarness sendsaRegistration Response with
responseCode = 0 and chsdld.

Monitor the RF output of the UUT from start of test until 60 secondsafter
4 Step3iscomplete. Thisistheendofthetest. Verify: PASS -

e CPE-CBSD UUT shall not transmit user traffic
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3.29 WINNF.FT.C.SCS.2 - TLS failure due to revoked certificate

# Test Execution Steps Results
e UUTshallstartCBSD-SAScommunicationwiththesecurit
1 y PASS -
procedures
e MakesurethatUUT uses TLS v1.2 for security establishment.
e Make sure UUT selects the correct cipher suite.
2 e UUTshalluse CRLorOCSPtoverifythevalidity ofthe server certificate. PASS -
e Make surethat Mutual authentication does not happen

between UUT and the SAS Test Harness.

3 UUT may retry for the security procedure which shall fail PASS --

SASTest-HarnessshallnotreceiveanyRegistrationrequestorany
application data.

Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -

e CPE-CBSD UUT shall not transmit user traffic
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3.30 WINNF.FT.C.SCS.3 - TLS failure due to expired server certificate

# Test Execution Steps Results
e UUTshallstartCBSD-SAScommunicationwiththesecurit
1 y PASS -
procedures
e MakesurethatUUT uses TLS v1.2 for security establishment.
e Make sure UUT selects the correct cipher suite.
2 e UUTshalluse CRLorOCSPtoverifythe validity oftheserver certificate. PASS -
e Make surethat Mutual authentication does not happen

between UUT and the SAS Test Harness.

3 UUT may retry for the security procedure which shall fail. PASS --

SASTest-HarnessshallnotreceiveanyRegistrationrequestorany
application data.

Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -

e CPE-CBSD UUT shall not transmit user traffic
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3.31 WINNFFT.C.SCS.4 - TLS failure when SAS Test Harness certificate is
issued by an unknown CA

# Test Execution Steps Results
1 e UUTshallstartCBSD-SAScommunicationwiththesecurity PASS -
procedures
e MakesurethatUUT uses TLS v1.2 for security establishment.
e Make sure UUT selects the correct cipher suite.
2 e UUTshalluse CRLorOCSPtoverifythe validity ofthe server certificate PASS -
e Make surethat Mutual authentication does not happen

between UUT and the SAS Test Harness.

3 UUT may retry for the security procedure which shall fail. PASS --

SASTest-HarnessshallnotreceiveanyRegistrationrequestorany
application data.

Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -

e CPE-CBSD UUT shall not transmit user traffic
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3.32 WINNF.FT.C.SCS.5 - TLS failure when certificate at the SAS Test
Harness is corrupted

# Test Execution Steps Results
1 e UUTshallstartCBSD-SAScommunicationwiththesecurity PASS -
procedures
e MakesurethatUUTuses TLS v1.2for security establishment.
e Make sure UUT selectsthe correct cipher suite.
2 e UUTshalluse CRLor OCSPtoverifythe validity oftheserver certificate. PASS -
e Make sure that Mutual authentication does not happen

between UUT and the SAS Test Harness.

3 UUT may retry for the security procedure which shall fail. PASS --

SASTest-HarnessshallnotreceiveanyRegistrationrequestorany
application data.

Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -

e CPE-CBSD UUT shall not transmit user traffic
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3.33 WINNF.PT.C.HBT - UUT RF Transmit Power Measurement

Items Parameters

Maximum rated power (EIRP, dBm/MHz) 37dBm/MHz

1 dB increments from 1 dBm/MHz

Transmit dynamic range (EIRP, dBm/MHz)
to 37 dBm/MHz (37 steps)

Occupied bandwidth (OBW) 20MHz

maxEirp values 37dBm/MHz

/ B
Spectrum
1
.-"/ ¢
2
A - S %_ ______ % EUT L 6 G
4
e :

Item | Connection | Shielded Length
1 RJ-45 cable No 1.5m
2 RJ-45 cable No 1.5m
3 RJ-45 cable No 1.5m
4 RJ-45 cable No 1.5m
5 RJ-45 cable No 1.5m
6 RJ-45 cable No 1.5m

Note: To ensure EUT transmits with full power across the Bandwidth during the on duration of duty cycle, EUT is

running maximum traffic during the test.
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Spectrum Analyzer Setting Parameters
Center Frequency 3560MHz
Frequency Span 40MHz
RBW / VBW 1 MHz / 3MHz
Channel Power Meas Bandwidth 20MHz
Sweep Time 1ms

Test Execution Steps

Results

Ensure the following conditions are met for test entry:

e  UUT has successfully completed SAS Discovery and
Authenticationwiththe SAS TestHarness

e UUT hasregistered withthe SAS, with CBSD ID=C

e UUT hasasingle valid grant G with parameters {lowFrequency
= FL, highFrequency = FH, maxEirp = Pj}, with grant in

AUTHORIZED state, and grantExpireTime set to a value far past the

duration of this test case

Note:inorderfortheUUTtorequestagrantwiththeparameters

{lowFrequency, highFrequency, maxEirp), the SAS Test Harness may need to
provide appropriate guidance in the availableChannel object ofthespectruminquiry
responsemessage,andtheoperationParam objectofthegrantresponsemessage.
Alternately,theUUTvendor may providethe abilitytosetthose parametersonthe

UUTsothat
the UUT will request a grant with those parameters.

UUT and SAS Test Harness perform a series of Heartbeat
Request/Response cycles, which continues untilthe otherteststeps are
complete. Messaging for each cycle is as follows:
e UUT sends Heartbeat Request, including:
O chsdld =C
O grantld =G
e  SAS Test Harness responds with Heartbeat
Response, including:
cbsdld =C
grantld =G
transmitExpireTime=currentUTCtime +200seconds
responseCode =0

O0O0O0O0
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Tester performs power measurement on RF interface(s) of UUT, and verifiesit
complies with the maxEirp setting, Pi. The RF measurement methodisoutofscope
ofthisdocument, butmayinclude additional configurationofthe UUT,asrequired,
tofulfiltherequirementsofthe power measurement method.

3 PASS -
Note:itmayberequiredforthevendortoprovideamethodor configurationto
bringthe UUTtoamodewhichisrequiredbythe measurement methodology. Any
such mode is vendor-specific and
dependsuponUUTbehaviorandthemeasurementmethodology.

Bandwidth | Antenna Gain |Conducted PSD|Grant maxEirp maxEirp
Frequency Result
(MHz) (dBi) (dBm/MHz) (dBm/MHz) (dBm/MHz)
3560MHz 20 14 -25.64 1 -11.64 PASS
3560MHz 20 14 -8.333 19 5.67 PASS
3560MHz 20 14 7.845 37 21.85 PASS
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4 Test Result of Time Test for Getting Grant

Refer as Appendix E
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5 Test Equipment and Calibration Data

Instrument Manufacturer | Model No. Serial No. Characteristics Calibration Calibration Remark
Date Due Date
. Conducted
Spectrum analyzer Keysight N9020A MY55400138 |10 Hz up to 26.5 GHz | Dec. 11, 2019 | Dec. 10, 2020
(THO1-CB)
) . Conducted
RF Cable-high Woken RG402 High Cable-06 | 1 GHz - 26.5 GHz | Oct. 07, 2019 | Oct. 06, 2020
(THO1-CB)
RF Cable-high Woken RG402 | High Cable-07 | 1GHz-26.5GHz | Oct. 07, 2019 | Oct. 06, 2020 | Sonducted
(THO1-CB)
RF Cable-high Woken RG402 | High Cable-08 | 1GHz-26.5GHz | Oct. 07, 2019 | Oct. 06, 2020 | Sonducted
(THO1-CB)
RF Cable-high Woken RG402 | High Cable-09 | 1 GHz-26.5GHz | Oct. 07,2019 | Oct. 06, 2020 | COnducted
(THO1-CB)
RF Cable-high Woken RG402 | High Cable-10 | 1 GHz-26.5GHz | Oct. 07, 2019 | Oct. 06, 2020 | COnducted
(THO1-CB)
RF Cable-high Woken RG402 | High Cable-28 | 1 GHz-26.5GHz | Nov. 18,2019 | Nov. 17, 2020 | Conducted
(THO1-CB)
. Conducted
RF Power Divider Woken 4 Way THO1-DV-01 1GHz ~ 6GHz Oct. 07, 2019 | Oct. 06, 2020
(THO1-CB)
. Conducted
RF Power Divider Woken 2 Way THO1-DV-02 1GHz ~ 6GHz Oct. 07, 2019 | Oct. 06, 2020
(THO1-CB)
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6 Measurement Uncertainty

Test ltems

Uncertainty

Remark

Conducted Emission

2.4dB

Confidence levels of 95%
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Test Log for WINNF.FT.C.REG.1 Test Case ID
2020-04-22T02:27:08.598Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-22T02:27:08.598Z - INFO - the selected test from the user : WINNF.FT.C.REG.1 is starting
now
2020-04-22T02:28:31.525Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

2

“callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature™:
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYIlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_ TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzZk59_t8zykInTVvVUDRYJImMzBQfIOWNM20BripiTOzP1ZV_hE-VFHynuO9
mMwoTiIOIOIEORW CNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtyw0YKHALZLIOIBg",

"encodedCpiSignedData™:
"eyJjYnNNkU2VyaWFsTnVtYmVyljoiMTILNzZAXOTEwWMTAwWMDA20SIsImZjYO0lkljoiMkFWRk5MQOUxMjli
LCIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCIl6NywiYW50ZW5uYUJIYW13aWRO0O
aClI6NjUsImFudGVubmFEb3dudGIlsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOI0xMjluMDFILCIwecm9ImZXNzaW9uYWxJbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsImluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljIwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam™: [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability”: [

"RECEIVED_POWER_WITH_GRANT"

I,

"userld"; "test"

]
}
2020-04-22T02:28:31.556Z - INFO - Registration message contains cpiSignatureData
2020-04-22T02:28:31.556Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT'}
2020-04-22T02:28:31.556Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
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"height"; 3,
"indoorDeployment"; false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain": 14
h
"fccld": "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
h
"cbsdSerialNumber": "1257019101000069"
}
2020-04-22T02:28:31.713Z - INFO - verified signature on cpiSighatureData
2020-04-22T02:28:31.727Z - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-22T02:28:31.727Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse":

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}
]
}
2020-04-22T02:28:32.789Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-22T02:28:32.789Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :

2020-04-22T02:29:58.447Z - INFO - for the question : Were there RF transmissions from the CBSD1
during the test? , the user choose n

2020-04-22T02:30:00.694Z - INFO - The final result of the test : WINNF.FT.C.REG.1 is - passed and :the
additional comments for the current test are : There is RF transmission, but it's not user traffic.
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Test Log for WINNF.FT.C.REG.5 Test Case ID
2020-04-22T02:30:18.572Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-22T02:30:18.572Z - INFO - the selected test from the user : WINNF.FT.C.REG.5 is starting
now
2020-04-22T02:31:20.318Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

2

“callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature":
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_ TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVvVUDRYJImzBQfI9WNM20Br1piTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtyw0YKHALZLIOIBg",

"encodedCpiSignedData™:
"eyJjYnNkU2VyaWFsTnVtYmVyljoiMTILNzZAXOTEwWMTAwWMDA20SIsImZjYO0lkljoiMkFWRk5MQOUxMjli
LCIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCIl6NywiYW50ZW5uYUJIYW13aWRO0O
aClI6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOI0xMjluMDFILCIwecm9ImZXNzaW9uYWxJbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsImluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljIwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

2
"fccld": "2AVFNLCE122",
"groupingParam"™: [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

P

"userld": "test"

]

}
2020-04-22T02:31:20.381Z - INFO - Registration message contains cpiSignatureData

2020-04-22T02:31:20.381Z - INFO - protectedHeader = {u'alg": U'RS256', u'typ": u'JWT'}
2020-04-22T02:31:20.381Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
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"height"; 3,
"indoorDeployment"; false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain": 14
h
"fccld": "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
h
"cbsdSerialNumber": "1257019101000069"
}
2020-04-22T02:31:20.381Z - INFO - verified signature on cpiSignatureData
2020-04-22T02:31:20.395Z - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-22T02:31:20.395Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}
]
}
2020-04-22T02:31:21.676Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-22T02:31:21.676Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :

2020-04-22T02:32:24.426Z - INFO - for the question : Were there RF transmissions from the CBSD1
during the test? , the user choose n

2020-04-22T02:32:27.250Z - INFO - The final result of the test : WINNF.FT.C.REG.5 is - passed and :the
additional comments for the current test are : There is RF transmission, but it's not user traffic.
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Test Log for WINNF.FT.C.REG.8 Test Case ID
2020-04-22T02:34:11.048Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-22T02:34:11.048Z - INFO - the selected test from the user : WINNF.FT.C.REG.8 is starting
now
2020-04-22T02:35:03.349Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

2

“callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature":
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_ TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVvVUDRYJImzBQfI9WNM20Br1piTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtyw0YKHALZLIOIBg",

"encodedCpiSignedData™:
"eyJjYNNkU2VyaWFsTnVtYmVyljoiMTILNzZAXOTEwWMTAwWMDA20SIsImZjYO0lkljoiMkFWRk5MQOUxMjli
LCIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCIl6NywiYW50ZW5uYUJIYW13aWRO
aClI6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOI0xMjluMDFILCIwecm9ImZXNzaW9uYWxJbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsImluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljIwMjJAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

2
"fccld": "2AVFNLCE122",
"groupingParam"™: [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

P

"userld"; "test"

]

}
2020-04-22T02:35:03.381Z - INFO - Registration message contains cpiSignatureData

2020-04-22T02:35:03.381Z - INFO - protectedHeader = {u'alg": U'RS256', u'typ": u'JWT'}
2020-04-22T02:35:03.381Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
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"height"; 3,
"indoorDeployment"; false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain": 14
h
"fccld": "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
h
"cbsdSerialNumber": "1257019101000069"
}
2020-04-22T02:35:03.427Z - INFO - verified signature on cpiSignatureData
2020-04-22T02:35:03.443Z - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-22T02:35:03.443Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"response”: {
"responseCode": 102
}
}
]
}
2020-04-22T02:35:04.769Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-22T02:35:04.769Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :

2020-04-22T02:36:16.140Z - INFO - for the question : Were there RF transmissions from the CBSD1
during the test? , the user choose n

2020-04-22T02:36:21.895Z - INFO - The final result of the test : WINNF.FT.C.REG.8 is - passed and :the
additional comments for the current test are : There is RF transmission, but it's not user traffic.
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Test Log for WINNF.FT.C.REG.10 Test Case ID
2020-04-22T02:37:14.608Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-22T02:37:14.608Z - INFO - the selected test from the user : WINNF.FT.C.REG.10 is starting
now
2020-04-22T02:38:12.469Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

h

“callSign™: "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature™:
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVVVUDRYJImzBQfIOWNM20BrlpiTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYU5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtywOYKHAtZLiOIBg",

"encodedCpiSignedData:
"eyJjYnNKkU2VyaWFsTnVtYmVyljoiMTILNzZAXOTEwWMTAwWMDA20SIsImZjY0lkljoiMkFWRk5MQOUxMjli
LCJIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW 13aWRO0
aCl6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRVb3JEZXBsb3ItZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOI0xMjluMDFILCIwecm9ImZXNzaW9uYWxJbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsimluc3RhbGxDZXJ0aWZpY2F0aw9uVGItZSI6ljlwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

P

"userld": "test"

]

}
2020-04-22T02:38:12.500Z - INFO - Registration message contains cpiSignatureData

2020-04-22T02:38:12.500Z - INFO - protectedHeader = {u'alg": U'RS256', u'typ": u'JWT'}
2020-04-22T02:38:12.500Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
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"height": 3,
"indoorDeployment"; false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain": 14
h
"fccld": "2AVFNLCE122",
"professionalinstallerData": {
"cpiName™: "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
h
"cbsdSerialNumber": "1257019101000069"
}
2020-04-22T02:38:12.546Z - INFO - verified signature on cpiSignatureData
2020-04-22T02:38:12.546Z - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-22T02:38:12.546Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"response”: {
"responseCode": 200
}
}
]
}
2020-04-22T02:38:14.434Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-22T02:38:14.434Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :

2020-04-22T02:39:25.164Z - INFO - for the question : Were there RF transmissions from the CBSD1
during the test? , the user choose n

2020-04-22T02:39:28.457Z - INFO - The final result of the test : WINNF.FT.C.REG.10 is - passed
and :the additional comments for the current test are : There is RF transmission, but it's not user traffic.
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Test Log for WINNF.FT.C.REG.12 Test Case ID
2020-04-22T02:44:19.842Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-22T02:44:19.8427 - INFO - the selected test from the user : WINNF.FT.C.REG.12 is starting
now
2020-04-22T02:44:21.510Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

h

“callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature™:
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVVVUDRYJImzBQfIOWNM20BrlpiTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEoORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtywOYKHAtZLIOIBg",

"encodedCpiSignedData:
"eyJjYnNKkU2VyaWFsTnVtYmVyljoiMTILNZAXOTEwWMTAwWMDA20SIsImZjYO0lkljoiMkFWRk5MQOUxMjli
LCIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW13aWRO
aCl6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOI0xMjluMDFILCIwecm9ImZXNzaW9uYWxJIbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsimluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljlwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

P

"userld": "test"

]

}
2020-04-22T02:44:21.542Z - INFO - Registration message contains cpiSignatureData

2020-04-22T02:44:21.5427 - INFO - protectedHeader = {u'alg": U'RS256', u'typ": u'JWT'}
2020-04-22T02:44:21.542Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
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"height"; 3,
"indoorDeployment"; false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain": 14
h
"fccld": "2AVFNLCE122",
"professionalinstallerData": {
"cpiName™: "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
h
"cbsdSerialNumber": "1257019101000069"
}
2020-04-22T02:44:21.588Z - INFO - verified signature on cpiSignatureData
2020-04-22T02:44:21.588Z - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-22T02:44:21.588Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; |

{
"response”: {
"responseCode": 103
}
}
]
}
2020-04-22T02:44:22.884Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-22T02:44:22.884Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :

2020-04-22T02:46:07.732Z - INFO - for the question : Were there RF transmissions from the CBSD1
during the test? , the user choose n

2020-04-22T02:46:14.579Z - INFO - The final result of the test : WINNF.FT.C.REG.12 is - passed
and :the additional comments for the current test are : There is RF transmission, but it's not user traffic.
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Test Log for WINNF.FT.C.REG.14 Test Case ID
2020-04-22T02:48:49.687Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-22T02:48:49.687Z - INFO - the selected test from the user : WINNF.FT.C.REG.14 is starting
now
2020-04-22T02:49:57.098Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

h

“callSign™: "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature™:
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVvVUDRYJImzBQfIOWNM20BrlpiTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEoORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtywOYKHAtZLIOIBg",

"encodedCpiSignedData:
"eyJjYnNKkU2VyaWFsTnVtYmVyljoiMTILNzZAXOTEwWMTAwWMDA20SIsImZjY0lkljoiMkFWRk5MQOUxMjli
LCJIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW 13aWRO0
aCl6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb3I1tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOI0xMjluMDFILCIwecm9ImZXNzaW9uYWxJbnNOYWxsZXJIEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsimluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljlwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

P

"userld": "test"

]

}
2020-04-22T02:49:57.130Z - INFO - Registration message contains cpiSignatureData

2020-04-22T02:49:57.130Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT'}
2020-04-22T02:49:57.130Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
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"height"; 3,
"indoorDeployment"; false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain": 14
h
"fccld": "2AVFNLCE122",
"professionalinstallerData": {
"cpiName™: "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
h
"cbsdSerialNumber": "1257019101000069"
}
2020-04-22T02:49:57.130Z - INFO - verified signature on cpiSignatureData
2020-04-22T02:49:57.1447 - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-22T02:49:57.144Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"response”: {
"responseCode™: 101
}
}
]
}
2020-04-22T02:49:58.611Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-22T02:49:58.611Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :

2020-04-22T02:51:01.792Z - INFO - for the question : Were there RF transmissions from the CBSD1
during the test? , the user choose n

2020-04-22T02:51:04.724Z - INFO - The final result of the test : WINNF.FT.C.REG.14 is - passed
and :the additional comments for the current test are : There is RF transmission, but it's not user traffic.
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Test Log for WINNF.FT.C.REG.16 Test Case ID
2020-04-22T02:51:23.523Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-22T02:51:23.523Z - INFO - the selected test from the user : WINNF.FT.C.REG.16 is starting
now
2020-04-22T02:59:25.253Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

h

“callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature™:
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVVVUDRYJImzBQfIOWNM20BrlpiTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtywOYKHAtZLIOIBg",

"encodedCpiSignedData:
"eyJjYnNKkU2VyaWFsTnVtYmVyljoiMTILNZAXOTEwWMTAwWMDA20SIsImZjYO0lkljoiMkFWRk5MQOUxMjli
LCIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCIl6NywiYW50ZW5uYUJIYW13aWRO
aCl6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOI0xMjluMDFILCIwecm9ImZXNzaW9uYWxJIbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsimluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljlwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

P

"userld": "test"

]

}
2020-04-22T02:59:25.285Z - INFO - Registration message contains cpiSignatureData

2020-04-22T02:59:25.285Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT'}
2020-04-22T02:59:25.285Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude™: -122.01,
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"height"; 3,
"indoorDeployment"; false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain": 14
h
"fccld": "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
h
"cbsdSerialNumber": "1257019101000069"
}
2020-04-22T02:59:25.285Z - INFO - verified signature on cpiSignatureData
2020-04-22T02:59:25.285Z - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-22T02:59:25.301Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"response”: {
"responseCode": 100
}
}
]
}
2020-04-22T02:59:26.891Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-22T02:59:26.891Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :

2020-04-22T03:00:50.102Z - INFO - for the question : Were there RF transmissions from the CBSD1
during the test? , the user choose n

2020-04-22T03:00:57.575Z - INFO - The final result of the test : WINNF.FT.C.REG.16 is - passed
and :the additional comments for the current test are : There is RF transmission, but it's not user traffic.
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Test Log for WINNF.FT.C.REG.18 Test Case ID
2020-04-22T03:01:06.717Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-22T03:01:06.717Z - INFO - the selected test from the user : WINNF.FT.C.REG.18 is starting
now
2020-04-22T03:02:21.721Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

h

“callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature™:
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVVVUDRYJImzBQfIOWNM20BrlpiTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEoORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtywOYKHAtZLIOIBg",

"encodedCpiSignedData:
"eyJjYnNKkU2VyaWFsTnVtYmVyljoiMTILINzZAXOTEwWMTAwWMDA20SIsImZjY0lkljoiMkFWRk5MQOUxMjli
LCJIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW 13aWRO0
aCl6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRVb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOI0xMjluMDFILCIwecm9ImZXNzaW9uYWxJIbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsimluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljlwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam"™: [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

P

"userld": "test"

]

}
2020-04-22T03:02:21.753Z - INFO - Registration message contains cpiSignatureData

2020-04-22T03:02:21.753Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT'}
2020-04-22T03:02:21.767Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
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"height"; 3,
"indoorDeployment"; false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain": 14
h
"fccld": "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
h
"cbsdSerialNumber": "1257019101000069"
}
2020-04-22T03:02:21.767Z - INFO - verified signature on cpiSignatureData
2020-04-22T03:02:21.767Z - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-22T03:02:21.767Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"response”: {
"responseCode™: 201
}
}
]
}
2020-04-22T03:02:23.780Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-22T03:02:23.780Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :

2020-04-22T03:03:30.331Z - INFO - for the question : Were there RF transmissions from the CBSD1
during the test? , the user choose n

2020-04-22T03:03:35.119Z - INFO - The final result of the test : WINNF.FT.C.REG.18 is - passed
and :the additional comments for the current test are : There is RF transmission, but it's not user traffic.
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Test Log for WINNF.FT.C.GRA.1 Test Case ID
2020-04-22T03:15:01.585Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-22T03:15:01.585Z - INFO - the selected test from the user : WINNF.FT.C.GRA.1 is starting
now
2020-04-22T03:16:14.437Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

2

“callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature™:
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_ TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVvVUDRYJImzBQfIOWNM20Br1piTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEORWCNyVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJIfQPgAtyw0YKHALZLIOIBg",

"encodedCpiSignedData™:
"eyJjYnNNkU2VyaWFsTnVtYmVyljoiMTILINzZAXOTEwWMTAwWMDA20SIsImZjYO0lkljoiMkFWRk5MQOUxMjli
LCIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCIl6NywiYW50ZW5uYUJIYW13aWRO
aClI6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOI0xMjluMDFILCIwecm9ImZXNzaW9uYWxJbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsImluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljIwMjAIMDQtMT VU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

2
"fccld": "2AVFNLCE122",
"groupingParam"™: [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability”: [

"RECEIVED_POWER_WITH_GRANT"

P

"userld"; "test"

]

}
2020-04-22T03:16:14.484Z - INFO - Registration message contains cpiSignatureData

2020-04-22T03:16:14.484Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT'}
2020-04-22T03:16:14.484Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
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"height"; 3,
"indoorDeployment"; false,
"latitude™: 37.41,
"antennaDowntilt": 0,
"antennaBeamwidth": 65,
"antennaGain"; 14
h
"fccld™ "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
h
"cbsdSerialNumber": "1257019101000069"
}
2020-04-22T03:16:14.484Z - INFO - verified signature on cpiSignatureData

2020-04-22T03:16:14.484Z - INFO - cpiSignatureData data successfully validated against jsonschema

2020-04-22T03:16:14.484Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}

]
}

2020-04-22T03:16:14.750Z - INFO - spectrumInquiry request from CBRS :{
"spectruminquiryRequest”: [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum": [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}

]
}
2020-04-22T03:16:14.766Z - INFO - engine sent successfully, the response to CBRS :{
"spectruminquiryResponse": [
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"ruleApplied": "FCC_PART_96"
}
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]1
“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response": {

"responseCode": 0

}

]

}
2020-04-22T03:16:14.9217 - INFO - grant request from CBRS : {

"grantRequest™: [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000

]

}
2020-04-22T03:16:14.921Z - INFO - engine sent successfully, the response to CBRS
"grantResponse": |

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode": 400
}
}

]
}

2020-04-22T03:16:16.621Z - INFO - arrived to nstep starting question answer session with the

technician

2020-04-22T03:16:16.621Z - INFO - the question is : Were there RF transmissions from the CBSD1

during the test? please choose one of the answers :

2020-04-22T03:17:32.250Z - INFO - for the question : Were there RF transmissions from the CBSD1

during the test? , the user choose n

2020-04-22T03:17:35.901Z - INFO - The final result of the test : WINNF.FT.C.GRA.1 is - passed
and :the additional comments for the current test are : There is RF transmission, but it's not user traffic.
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Test Log for WINNF.FT.C.GRA.2 Test Case ID
2020-04-22T03:18:54.615Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-22T03:18:54.615Z - INFO - the selected test from the user : WINNF.FT.C.GRA.2 is starting
now
2020-04-22T03:20:09.713Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

2

“callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature™:
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_ TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVvVUDRYJImzBQfIOWNM20Br1piTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtywOYKHAtZLiOIBg",

"encodedCpiSignedData™:
"eyJjYnNKkU2VyaWFsTnVtYmVyljoiMTILNzZAXOTEwWMTAwWMDA20SIsImZjYO0lkljoiMkFWRk5MQOUxMjli
LCJIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW 13aWRO0
aClI6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiIOjM3LjQXLCJIsb
25naXR1ZGUiOI0xMjluMDFILCIwecm9ImZXNzaW9uYWxJbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsimluc3RhbGxDZXJ0aWZpY2F0aw9uVGItZSI6ljlwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability”: [

"RECEIVED_POWER_WITH_GRANT"

P

"userld": "test"

]

}
2020-04-22T03:20:09.760Z - INFO - Registration message contains cpiSignatureData

2020-04-22T03:20:09.760Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT"}
2020-04-22T03:20:09.760Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. : 20 of 139




Test Logs Appendix A

"height"; 3,
"indoorDeployment": false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain"; 14
h
"fccld™ "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
h
"cbsdSerialNumber": "1257019101000069"
}
2020-04-22T03:20:09.760Z - INFO - verified signature on cpiSignatureData

2020-04-22T03:20:09.760Z - INFO - cpiSignatureData data successfully validated against jsonschema

2020-04-22T03:20:09.760Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}

]
}

2020-04-22T03:20:10.026Z - INFO - spectruminquiry request from CBRS :{
"spectruminquiryRequest”: [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum": [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}

]
}
2020-04-22T03:20:10.042Z - INFO - engine sent successfully, the response to CBRS : {
"spectruminquiryResponse": |
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"ruleApplied": "FCC_PART_96"
}
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]a
“cbsdld™: "2AVFNLCE122Mock-SAS1257019101000069",

"response": {
"responseCode": 0

}

]

}
2020-04-22T03:20:10.197Z - INFO - grant request from CBRS : {

"grantRequest™: [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000

]

}
2020-04-22T03:20:10.197Z - INFO - engine sent successfully, the response to CBRS

"grantResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode": 401
}
}

]
}

2020-04-22T03:20:11.680Z - INFO - arrived to nstep starting question answer session with the

technician

2020-04-22T03:20:11.680Z - INFO - the question is : Were there RF transmissions from the CBSD1

during the test? please choose one of the answers :

2020-04-22T03:21:19.400Z - INFO - for the question : Were there RF transmissions from the CBSD1

during the test? , the user choose n

2020-04-22T03:21:24.266Z - INFO - The final result of the test : WINNF.FT.C.GRA.2 is - passed
and :the additional comments for the current test are : There is RF transmission, but it's not user traffic.
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Test Log for WINNF.FT.C.HBT.1 Test Case ID
2020-04-22T06:01:03.486Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-22T06:01:03.486Z - INFO - the selected test from the user : WINNF.FT.C.HBT.1 is starting now
2020-04-22T06:02:04.1227 - INFO - registration request from CBRS : {
"registrationRequest": [
{
“airinterface": {
"radioTechnology": "E_UTRA"

h

"callSign™: "callSign123",
"cbsdCategory": "B",
"cbsdSerialNumber": "1257019101000069",
"cpiSignatureData": {

"digitalSignature":
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My61bJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVvVUDRYJImzBQfI9WNM20Br1piTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEORW CNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJIfQPgAtyw0YKHAtZLiOIBg",

"encodedCpiSignedData™:
"eyJjYnNkU2VyaWFsTnVtYmVyljoiMTILNzZAXOTEwWMTAwWMDA20SIsImZjY0lkljoiMkFWRk5MQOUxMjli
LCIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW13aWRO
aClI6NjUsImFudGVubmFEb3dudGIlsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb3I1tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOi0XMjluMDFILCIwecm9ImMZXNzaW9ouYWxJIbnNOYWxsZXJIEYXRhljp7ImNwaUIkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QWMSIsImluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljIwMjJAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6IkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

1,

"userld"; "test"

]

}
2020-04-22T06:02:04.170Z - INFO - Registration message contains cpiSignatureData

2020-04-22T06:02:04.170Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT"}
2020-04-22T06:02:04.170Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
"height": 3,
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"indoorDeployment"; false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain™: 14
3
"fccld™: "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
3
"cbsdSerialNumber": "1257019101000069"
}
2020-04-22T06:02:04.216Z - INFO - verified signature on cpiSignatureData
2020-04-22T06:02:04.216Z - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-22T06:02:04.2327 - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}

]

}

2020-04-22T06:02:04.513Z - INFO - spectruminquiry request from CBRS :{
"spectruminquiryRequest”: [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum": [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}

]
}
2020-04-22T06:02:04.528Z - INFO - engine sent successfully, the response to CBRS : {
"spectruminquiryResponse”: |
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"ruleApplied": "FCC_PART_96"

]l
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“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode": 0

}

]

}
2020-04-22T06:02:04.684Z - INFO - grant request from CBRS :{

"grantRequest™: [
{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000

]

}
2020-04-22T06:02:04.684Z - INFO - engine sent successfully, the response to CBRS : {

"grantResponse": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"channelType": "GAA",
"grantExpireTime": "2020-04-29T06:02:04Z",
"grantld": "747185086",
"heartbeatinterval™: 60,
"response": {
"responseCode": 0

}

]

}
2020-04-22T06:02:34.917Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest":

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld™: "747185086",
"operationState": "GRANTED"

}

]

}
2020-04-22T06:02:34.917Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [
{

"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",

"grantld": "747185086",

"response”: {
"responseCode": 0

}
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"transmitExpireTime": "2020-04-22T06:05:54Z"

]

}
2020-04-22T06:03:05.134Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "747185086",
"operationState": "AUTHORIZED"

]
}
2020-04-22T06:03:05.134Z - INFO - Time interval between two heartbeat request messages is: 30.218,
limit is: 65.0
2020-04-22T06:03:05.150Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "747185086",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-22T06:06:25Z2"
}

]
}
2020-04-22T06:03:35.321Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "747185086",
"operationState": "AUTHORIZED"

]
}
2020-04-22T06:03:35.3217 - INFO - Time interval between two heartbeat request messages is: 30.186,
limit is: 65.0
2020-04-22T06:03:35.321Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "747185086",
"response": {
"responseCode": 0
}1
"transmitExpireTime": "2020-04-22T06:06:552"
}

]

}
2020-04-22T06:04:05.522Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest"; [
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“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "747185086",
"operationState": "AUTHORIZED"

]
}
2020-04-22T06:04:05.522Z - INFO - Time interval between two heartbeat request messages is: 30.201,
limit is: 65.0
2020-04-22T06:04:05.5227 - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "747185086",
"response”: {
"responseCode™: 0
}l
"transmitExpireTime": "2020-04-22T06:07:25Z2"
}

]
}
2020-04-22T06:04:35.755Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "747185086",
"operationState": "AUTHORIZED"

]
}
2020-04-22T06:04:35.770Z - INFO - Time interval between two heartbeat request messages is: 30.233,
limit is: 65.0
2020-04-22T06:04:35.770Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "747185086",
"response": {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-22T06:07:55Z2"
}

]

}

2020-04-22T06:05:05.987Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest"; [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "747185086",
"operationState": "AUTHORIZED"

}

]
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}

2020-04-22T06:05:05.987Z - INFO - Time interval between two heartbeat request messages is: 30.233,

limit is: 65.0

2020-04-22T06:05:05.987Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "747185086",
"response": {
"responseCode™: 0
2
"transmitExpireTime": "2020-04-22T06:08:25Z2"
}
]
}
2020-04-22T06:05:07.859Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-22T06:05:07.859Z - INFO - the question is : Did CBSD1 transmit power prior to AUTHORIZED
state (first successful HBT response)? please choose one of the answers :

2020-04-22T06:07:29.055Z - INFO - for the question : Did CBSD1 transmit power prior to AUTHORIZED
state (first successful HBT response)? , the user choose n

2020-04-22T06:07:29.055Z - INFO - the question is : Did CBSD1 transmit only within the frequency
range specified in its grantRequest message? please choose one of the answers :
2020-04-22T06:07:31.816Z - INFO - for the question : Did CBSD1 transmit only within the frequency
range specified in its grantRequest message? , the user choose y

2020-04-22T06:07:39.382Z - INFO - The final result of the test : WINNF.FT.C.HBT.1 is - passed and :the
additional comments for the current test are : CBSD starts user traffic at T06:02:38.
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Test Log for WINNF.FT.C.HBT.3 Test Case ID
2020-04-21T07:38:26.226Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T07:38:26.2427 - INFO - the selected test from the user : WINNF.FT.C.HBT.3 is starting now
2020-04-21T07:39:24.351Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
“airinterface": {
"radioTechnology": "E_UTRA"

h

"callSign™: "callSign123",
"cbsdCategory": "B",
"cbsdSerialNumber": "1257019101000069",
"cpiSignatureData": {

"digitalSignature":
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My61bJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVvVUDRYJImzBQfI9WNM20Br1piTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYU5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJIfQPgAtyw0YKHAtZLiOIBg",

"encodedCpiSignedData™:
"eyJjYnNkU2VyaWFsTnVtYmVyljoiMTILNzZAXOTEwWMTAwWMDA20SIsImZjY0lkljoiMkFWRk5MQOUxMjli
LCIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW13aWRO
aCl6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb3I1tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOi0XMjluMDFILCIwecm9ImZXNzaW9ouYWxJIbnNOYWxsZXJIEYXRhljp7ImNwaUIkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsimluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljlwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6IkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

1,

"userld"; "test"

]

}
2020-04-21T07:39:24.446Z - INFO - Registration message contains cpiSignatureData

2020-04-21T07:39:24.446Z - INFO - protectedHeader = {u'alg': URS256', u'typ": u'JWT"}
2020-04-21T07:39:24.446Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
"height": 3,
SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. : 29 of 139




Test Logs Appendix A

"indoorDeployment"; false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain™: 14
3
"fccld™: "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
3
"cbsdSerialNumber": "1257019101000069"
}
2020-04-21T07:39:24.446Z - INFO - verified signature on cpiSignatureData
2020-04-21T07:39:24.446Z - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-21T07:39:24.460Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}

]

}

2020-04-21T07:39:24.757Z - INFO - spectrumInquiry request from CBRS :{
"spectruminquiryRequest”: [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum": [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}

]
}
2020-04-21T07:39:24.773Z - INFO - engine sent successfully, the response to CBRS : {
"spectruminquiryResponse”: |
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"ruleApplied": "FCC_PART_96"

]l
SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. : 30 of 139




Test Logs Appendix A

“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode": 0

}

]

}
2020-04-21T07:39:24.9147 - INFO - grant request from CBRS :{

"grantRequest™: [
{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000

]

}
2020-04-21T07:39:24.928Z - INFO - engine sent successfully, the response to CBRS :{

"grantResponse": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"channelType": "GAA",
"grantExpireTime": "2020-04-28T07:39:24Z",
"grantld": "255496762",
"heartbeatinterval: 60,
"response": {
"responseCode": 0

}

]

}
2020-04-21T07:39:55.161Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest":

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld™: "255496762",
"operationState";: "GRANTED"

}

]

}
2020-04-21T07:39:55.161Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [
{

"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",

"grantld": "255496762",

"response”: {
"responseCode": 0

}
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"transmitExpireTime": "2020-04-21T07:43:15Z"

]

}
2020-04-21T07:40:25.394Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "255496762",
"operationState": "AUTHORIZED"

]
}
2020-04-21T07:40:25.394Z - INFO - Time interval between two heartbeat request messages is: 30.233,
limit is: 65.0
2020-04-21T07:40:25.4117 - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "255496762",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T07:43:45Z"
}

]
}
2020-04-21T07:40:55.611Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "255496762",
"operationState": "AUTHORIZED"

]
}
2020-04-21T07:40:55.611Z - INFO - Time interval between two heartbeat request messages is: 30.217,
limit is: 65.0
2020-04-21T07:40:55.628Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "255496762",
"response": {
"responseCode": 0
}1
"transmitExpireTime": "2020-04-21T07:44:152"
}

]

}
2020-04-21T07:41:25.798Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest": [
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“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "255496762",
"operationState": "AUTHORIZED"

]

}
2020-04-21T07:41:25.798Z - INFO - Time interval between two heartbeat request messages is: 30.186,

limit is: 65.0
2020-04-21T07:41:25.798Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "255496762",
"response": {
"responseCode™: 105
2
"transmitExpireTime": "2020-04-21T07:41:25Z"
}
]
}
2020-04-21T07:41:27.747Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-21T07:41:27.747Z - INFO - the question is : Did the CBSD stop RF transmission within 60
seconds of receiving Heartbeat response with responseCode = 105? please choose one of the
answers :

2020-04-21T07:42:07.170Z - INFO - for the question : Did the CBSD stop RF transmission within 60
seconds of receiving Heartbeat response with responseCode = 1057 , the user choose y
2020-04-21T07:42:10.539Z - INFO - The final result of the test : WINNF.FT.C.HBT.3 is - passed and :the
additional comments for the current test are : CBSD stops user traffic at T07:41:28.
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Test Log for WINNF.FT.C.HBT.4 Test Case ID
2020-04-21T07:47:56.651Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T07:47:56.6517Z - INFO - the selected test from the user : WINNF.FT.C.HBT .4 is starting now
2020-04-21T07:49:10.104Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
“airinterface": {
"radioTechnology": "E_UTRA"

h

"callSign": "callSign123",
"cbsdCategory": "B",
"cbsdSerialNumber": "1257019101000069",
"cpiSignatureData": {

"digitalSignature™:
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My61bJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVvVUDRYJImzBQfIOWNM20Br1piTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYU5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJIfQPgAtyw0YKHAtZLiOiBg",

"encodedCpiSignedData:
"eyJjYnNkU2VyaWFsTnVtYmVyljoiMTILNzZAXOTEwWMTAwWMDA20SIsImZjY0lkljoiMkFWRk5MQOUxMjli
LCIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW13aWR0O
aCl6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOi0XMjluMDFILCIwecm9ImZXNzaW9uYWxJIbnNOYWxsZXJIEYXRhljp7ImNwaUIkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsImluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljIwMjJAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

P

"userld"; "test"

]

}
2020-04-21T07:49:10.151Z - INFO - Registration message contains cpiSignatureData

2020-04-21T07:49:10.151Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT'}
2020-04-21T07:49:10.151Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
"height": 3,
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"indoorDeployment"; false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain™: 14
3
"fccld™: "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
3
"cbsdSerialNumber": "1257019101000069"
}
2020-04-21T07:49:10.197Z - INFO - verified signature on cpiSignatureData
2020-04-21T07:49:10.213Z - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-21T07:49:10.213Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}

]

}

2020-04-21T07:49:10.509Z - INFO - spectrumInquiry request from CBRS :{
"spectruminquiryRequest™: [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum": [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}

]
}
2020-04-21T07:49:10.525Z - INFO - engine sent successfully, the response to CBRS : {
"spectruminquiryResponse”: |
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"ruleApplied": "FCC_PART_96"

]l
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“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode": 0

}

]

}
2020-04-21T07:49:10.665Z - INFO - grant request from CBRS :{

"grantRequest™: [
{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000

]

}
2020-04-21T07:49:10.680Z - INFO - engine sent successfully, the response to CBRS : {

"grantResponse": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
“channelType": "GAA",
"grantExpireTime": "2020-04-28T07:49:10Z",
"grantld": "604562678",
"heartbeatinterval™: 60,
"response": {
"responseCode": 0

}

]

}
2020-04-21T07:49:40.914Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest":

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "604562678",
"operationState": "GRANTED"

}

]

}
2020-04-21T07:49:40.914Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [
{

"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",

"grantld": "604562678",

"response”: {
"responseCode": 0

}
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"transmitExpireTime": "2020-04-21T07:53:00Z"

]

}
2020-04-21T07:50:11.115Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "604562678",
"operationState": "AUTHORIZED"

]
}
2020-04-21T07:50:11.115Z - INFO - Time interval between two heartbeat request messages is: 30.202,
limit is: 65.0
2020-04-21T07:50:11.115Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "604562678",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T07:53:312"
}

]
}
2020-04-21T07:50:41.316Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "604562678",
"operationState": "AUTHORIZED"

]
}
2020-04-21T07:50:41.332Z - INFO - Time interval between two heartbeat request messages is: 30.201,
limit is: 65.0
2020-04-21T07:50:41.332Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "604562678",
"response": {
"responseCode": 0
}1
"transmitExpireTime": "2020-04-21T07:54:012"
}

]

}
2020-04-21T07:51:11.535Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest": [
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“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "604562678",
"operationState": "AUTHORIZED"

]
}
2020-04-21T07:51:11.535Z - INFO - Time interval between two heartbeat request messages is: 30.218,
limit is: 65.0
2020-04-21T07:51:11.535Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "604562678",
"response”: {
"responseCode™: 0
}l
"transmitExpireTime": "2020-04-21T07:54:31Z2"
}

]
}
2020-04-21T07:51:41.704Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "604562678",
"operationState": "AUTHORIZED"

]
}
2020-04-21T07:51:41.704Z - INFO - Time interval between two heartbeat request messages is: 30.17,
limit is: 65.0
2020-04-21T07:51:41.720Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "604562678",
"response": {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T07:55:012"
}

]

}

2020-04-21T07:52:11.921Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest"; |

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "604562678",
"operationState": "AUTHORIZED"

}

]
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}

2020-04-21T07:52:11.921Z - INFO - Time interval between two heartbeat request messages is: 30.217,

limit is: 65.0

2020-04-21T07:52:11.937Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "604562678",
"response": {
"responseCode": 500
2
"transmitExpireTime": "2020-04-21T07:52:11Z2"
}
]
}
2020-04-21T07:52:13.186Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-21T07:52:13.186Z - INFO - the question is : Did the CBSD1 stop RF transmission within 60
seconds of receiving Heartbeat response with responseCode = 500? please choose one of the
answers :

2020-04-21T07:52:27.460Z - INFO - for the question : Did the CBSD1 stop RF transmission within 60
seconds of receiving Heartbeat response with responseCode = 5007 , the user choose y
2020-04-21T07:52:45.447Z - INFO - The final result of the test : WINNF.FT.C.HBT .4 is - passed and :the
additional comments for the current test are : CBSD stops user traffic at T07:52:13.
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Test Log for WINNF.FT.C.HBT.5 Test Case ID
2020-04-21T07:56:07.125Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T07:56:07.125Z - INFO - the selected test from the user : WINNF.FT.C.HBT.5 is starting now
2020-04-21T07:57:22.816Z - INFO - registration request from CBRS : {
"registrationRequest”; [
{
“airinterface": {
"radioTechnology": "E_UTRA"

h

"callSign™: "callSign123",
"cbsdCategory": "B",
"cbsdSerialNumber": "1257019101000069",
"cpiSignatureData": {

"digitalSignature™:
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My61bJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVvVUDRYJImzBQfIOWNM20Br1piTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEoORWCNyvI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYU5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtyw0YKHAtZLiOiBg",

"encodedCpiSignedData:
"eyJjYnNKkU2VyaWFsTnVtYmVyljoiMTILNzZAXOTEwWMTAwWMDA20SIsImZjY0lkljoiMkFWRk5MQOUxMjli
LCIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW13aWR0O
aCl6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpm YWxzZSwibGF0aXR1ZGUiOjM3LjQxLCJsb
25naXR1ZGUiOi0XMjluMDFILCIwecm9ImMZXNzaW9uYWxJIbnNOYWxsZXJIEYXRhljp7ImNwaUIkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsimluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljlwMjAtIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

P

"userld"; "test"

]

}
2020-04-21T07:57:22.910Z - INFO - Registration message contains cpiSignatureData

2020-04-21T07:57:22.910Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT'}
2020-04-21T07:57:22.910Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
"height": 3,
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"indoorDeployment"; false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain™: 14
3
"fccld™: "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
3
"cbsdSerialNumber": "1257019101000069"
}
2020-04-21T07:57:22.910Z - INFO - verified signature on cpiSignatureData
2020-04-21T07:57:22.910Z - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-21T07:57:22.910Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}

]

}

2020-04-21T07:57:23.221Z - INFO - spectrumInquiry request from CBRS :{
"spectruminquiryRequest”: [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum": [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}

1
}
2020-04-21T07:57:23.237Z - INFO - engine sent successfully, the response to CBRS : {
"spectruminquiryResponse”: |
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"ruleApplied": "FCC_PART_96"

]l
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“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode": 0

}

]

}
2020-04-21T07:57:23.378Z - INFO - grant request from CBRS :{

"grantRequest™: [
{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000

]

}
2020-04-21T07:57:23.394Z - INFO - engine sent successfully, the response to CBRS :{

"grantResponse™: [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"channelType": "GAA",
"grantExpireTime": "2020-04-28T07:57:232",
"grantld": "679749308",
"heartbeatinterval™: 60,
"response": {
"responseCode": 0

}

]

}
2020-04-21T07:57:53.627Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest":

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld™: "679749308",
"operationState";: "GRANTED"

}

]

}
2020-04-21T07:57:53.627Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "679749308",
"response”: {
"responseCode": 501
}
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"transmitExpireTime": "2020-04-21T07:57:53Z"

]

}
2020-04-21T07:58:23.858Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "679749308",
"operationState": "GRANTED"

]
}
2020-04-21T07:58:23.858Z - INFO - Time interval between two heartbeat request messages is: 30.232,
limit is: 65.0
2020-04-21T07:58:23.875Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "679749308",
"response”: {
"responseCode™: 501
|3
"transmitExpireTime": "2020-04-21T07:58:23Z2"
}
]
}
2020-04-21T07:58:25.029Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-21T07:58:25.029Z - INFO - the question is : Did the CBSD transmit at any time during the test?
please choose one of the answers :

2020-04-21T07:58:30.801Z - INFO - for the question : Did the CBSD transmit at any time during the
test? , the user choose n

2020-04-21T07:58:33.312Z - INFO - The final result of the test : WINNF.FT.C.HBT.5 is — passed

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. : 43 of 139



Test Logs Appendix A

Test Log for WINNF.FT.C.HBT.6 Test Case ID
2020-04-21T07:59:37.132Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T07:59:37.1327 - INFO - the selected test from the user : WINNF.FT.C.HBT.6 is starting now
2020-04-21T07:59:53.378Z - INFO - registration request from CBRS : {
"registrationRequest”; [
{
“airinterface": {
"radioTechnology": "E_UTRA"

h

"callSign™: "callSign123",
"cbsdCategory": "B",
"cbsdSerialNumber": "1257019101000069",
"cpiSignatureData": {

"digitalSignature™:
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My61bJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVVVUDRYJImzBQfIOWNM20BrlpiTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEORWCNyvI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJIfQPgAtyw0YKHAtZLiOiBg",

"encodedCpiSignedData:
"eyJjYnNkU2VyaWFsTnVtYmVyljoiMTILNzZAXOTEwWMTAwWMDA20SIsImZjY0lkljoiMkFWRk5MQOUxMjli
LCIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW13aWRO
aCl6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50Ijpm YWxzZSwibGF0aXR1ZGUiOjM3LjQxLCJsb
25naXR1ZGUiOi0XMjluMDFILCIwecm9ImZXNzaW9uYWxJIbnNOYWxsZXJIEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsimluc3RhbGxDZXJ0aWZpY2F0awW 9uVGItZSI6ljlwMjAtIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

1,

"userld"; "test"

]

}
2020-04-21T07:59:53.471Z - INFO - Registration message contains cpiSignatureData

2020-04-21T07:59:53.471Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT"}
2020-04-21T07:59:53.471Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
"height": 3,
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"indoorDeployment"; false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain™: 14
3
"fccld™: "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild": "001"
3
"cbsdSerialNumber": "1257019101000069"
}
2020-04-21T07:59:53.471Z - INFO - verified signature on cpiSignatureData
2020-04-21T07:59:53.4717 - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-21T07:59:53.4717 - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}

]

}

2020-04-21T07:59:53.783Z - INFO - spectruminquiry request from CBRS :{
"spectruminquiryRequest”: [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum": [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}

]
}
2020-04-21T07:59:53.783Z - INFO - engine sent successfully, the response to CBRS : {
"spectruminquiryResponse”: |
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"ruleApplied": "FCC_PART_96"

]l
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“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode": 0

}

]

}
2020-04-21T07:59:53.940Z - INFO - grant request from CBRS :{

"grantRequest™: [
{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000

]

}
2020-04-21T07:59:53.940Z - INFO - engine sent successfully, the response to CBRS : {

"grantResponse™: [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"channelType": "GAA",
"grantExpireTime": "2020-04-28T07:59:532",
"grantld": "590146643",
"heartbeatinterval™: 60,
"response": {
"responseCode": 0

}

]

}
2020-04-21T08:00:24.173Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "590146643",
"operationState";: "GRANTED"

}

]

}
2020-04-21T08:00:24.187Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [
{

"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",

"grantld": "590146643",

"response”: {
"responseCode": 0

}
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"transmitExpireTime": "2020-04-21T08:03:44Z"

]

}
2020-04-21T08:00:54.390Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "590146643",
"operationState": "AUTHORIZED"

]
}
2020-04-21T08:00:54.390Z - INFO - Time interval between two heartbeat request messages is: 30.217,
limit is: 65.0
2020-04-21T08:00:54.390Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "590146643",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T08:04:14Z"
}

]
}
2020-04-21T08:01:24.575Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "590146643",
"operationState": "AUTHORIZED"

]
}
2020-04-21T08:01:24.575Z - INFO - Time interval between two heartbeat request messages is: 30.186,
limit is: 65.0
2020-04-21T08:01:24.592Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "590146643",
"response": {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T08:04:442"
}

]

}
2020-04-21T08:01:54.792Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest": [
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“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "590146643",
"operationState": "AUTHORIZED"

]
}
2020-04-21T08:01:54.792Z - INFO - Time interval between two heartbeat request messages is: 30.217,
limit is: 65.0
2020-04-21T08:01:54.809Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "590146643",
"response": {
"responseCode™: 501
}1
"transmitExpireTime": "2020-04-21T08:01:542"
}

]
}
2020-04-21T08:02:25.306Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "590146643",
"operationState": "GRANTED"

]
}
2020-04-21T08:02:25.306Z - INFO - Time interval between two heartbeat request messages is: 30.514,
limit is: 65.0
2020-04-21T08:02:25.306Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "590146643",
"response": {
"responseCode™: 501
h
“transmitExpireTime": "2020-04-21T08:02:252"
}
]
}
2020-04-21T08:02:26.446Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-21T08:02:26.446Z - INFO - the question is : Did the CBSD stop RF transmission within 60
seconds of receiving Heartbeat response with responseCode = 501? please choose one of the
answers :
2020-04-21T08:02:47.927Z - INFO - for the question : Did the CBSD stop RF transmission within 60
seconds of receiving Heartbeat response with responseCode = 5017 , the user choose y
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2020-04-21T08:02:50.984Z - INFO - The final result of the test : WINNF.FT.C.HBT.6 is - passed and :the
additional comments for the current test are : CBSD stops user traffic at T08:01:56.
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Test Log for WINNF.FT.C.HBT.7 Test Case ID
2020-04-21T08:03:29.516Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T08:03:29.516Z - INFO - the selected test from the user : WINNF.FT.C.HBT.7 is starting now
2020-04-21T08:06:45.288Z - INFO - registration request from CBRS : {
"registrationRequest"; [
{
“airinterface": {
"radioTechnology": "E_UTRA"

h

"callSign™: "callSign123",
"cbsdCategory": "B",
"cbsdSerialNumber": "1257019101000069",
"cpiSignatureData": {

"digitalSignature":
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My61bJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykInTVvVUDRYJImzBQfIOWNM20BrlpiTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEoORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYU5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtyw0YKHAtZLiOiBg",

"encodedCpiSignedData:
"eyJjYnNkU2VyaWFsTnVtYmVyljoiMTILNZAXOTEwWMTAwWMDA20SIsImZjYO0lkljoiMkFWRk5MQOUxMjli
LCIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW13aWRO
aCl6NjUsImFudGVubmFEb3dudGIlsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlawW
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOi0XMjluMDFILCIwecm9ImZXNzaW9uYWxJIbnNOYWxsZXJEYXRhljp7ImNwaUIlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsimluc3RhbGxDZXJ0aWZpY2F0aw9uVGItZSI6ljlwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6IkpXVCJ9"

b
"fccld": "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

1,

"userld"; "test"

]

}
2020-04-21T08:06:45.677Z - INFO - Registration message contains cpiSignatureData

2020-04-21T08:06:45.677Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT'}
2020-04-21T08:06:45.677Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
"height": 3,
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"indoorDeployment"; false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain™: 14
3
"fccld™: "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
3
"cbsdSerialNumber": "1257019101000069"
}
2020-04-21T08:06:45.677Z - INFO - verified signature on cpiSignatureData
2020-04-21T08:06:45.677Z - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-21T08:06:45.677Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}

]

}

2020-04-21T08:06:45.927Z - INFO - spectrumInquiry request from CBRS :{
"spectruminquiryRequest”: [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum": [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}

]
}
2020-04-21T08:06:45.943Z - INFO - engine sent successfully, the response to CBRS : {
"spectruminquiryResponse”: |
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"ruleApplied": "FCC_PART_96"

]l
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“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode": 0

}

]

}
2020-04-21T08:06:46.177Z - INFO - grant request from CBRS :{

"grantRequest™: [
{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000

]

}
2020-04-21T08:06:46.191Z - INFO - engine sent successfully, the response to CBRS : {

"grantResponse™: [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"channelType": "GAA",
"grantExpireTime": "2020-04-28T08:06:46Z",
"grantld": "742653472",
"heartbeatinterval™: 60,
"response": {
"responseCode": 0

}

]

}
2020-04-21T08:07:16.410Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld™: "742653472",
"operationState";: "GRANTED"

}

]

}
2020-04-21T08:07:16.424Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [
{

"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",

"grantld": "742653472",

"response”: {
"responseCode": 0

}
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"transmitExpireTime": "2020-04-21T08:10:36Z"

]

}
2020-04-21T08:07:46.627Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "742653472",
"operationState": "AUTHORIZED"

]
}
2020-04-21T08:07:46.627Z - INFO - Time interval between two heartbeat request messages is: 30.217,
limit is: 65.0
2020-04-21T08:07:46.641Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "742653472",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T08:11:06Z2"
}

]
}
2020-04-21T08:08:16.812Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "742653472",
"operationState": "AUTHORIZED"

]
}
2020-04-21T08:08:16.8127 - INFO - Time interval between two heartbeat request messages is: 30.186,
limit is: 65.0
2020-04-21T08:08:16.812Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "742653472",
"response": {
"responseCode": 0
}1
"transmitExpireTime"; "2020-04-21T08:11:362"
}

]

}
2020-04-21T08:08:47.015Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest"; [
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“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "742653472",
"operationState": "AUTHORIZED"

]
}
2020-04-21T08:08:47.015Z - INFO - Time interval between two heartbeat request messages is: 30.202,
limit is: 65.0
2020-04-21T08:08:47.029Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "742653472",
"response": {
"responseCode™: 502
}1
"transmitExpireTime": "2020-04-21T08:08:47Z2"
}

]

}
2020-04-21T08:08:47.513Z - INFO - relinquishment request from CBRS : {

"relinquishmentRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "742653472"

]

}
2020-04-21T08:08:47.561Z - INFO - engine sent successfully, the response to CBRS : {
"relinquishmentResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "742653472",
"response”: {
"responseCode": 0
}
}
]
}
2020-04-21T08:08:48.901Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-21T08:08:48.901Z - INFO - the question is : Did the CBSD stop RF transmission within 60
seconds of receiving Heartbeat response with responseCode = 502? please choose one of the
answers :

2020-04-21T08:09:48.042Z - INFO - for the question : Did the CBSD stop RF transmission within 60
seconds of receiving Heartbeat response with responseCode = 5027 , the user choose y
2020-04-21T08:09:53.549Z - INFO - The final result of the test : WINNF.FT.C.HBT.7 is - passed and :the
additional comments for the current test are : CBSD stops user traffic at T08:08:47.3.
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Test Log for WINNF.FT.C.HBT.9 Test Case ID
2020-04-21T08:35:26.726Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T08:35:26.726Z - INFO - the selected test from the user : WINNF.FT.C.HBT.9 is starting now
2020-04-21T08:36:32.138Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
“airinterface": {
"radioTechnology": "E_UTRA"

h

"callSign": "callSign123",
"cbsdCategory": "B",
"cbsdSerialNumber": "1257019101000069",
"cpiSignatureData": {

"digitalSignature™:
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My61bJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVvVUDRYJImzBQfIOWNM20Br1piTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYU5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJIfQPgAtyw0YKHAtZLiOIBg",

"encodedCpiSignedData™:
"eyJjYnNkU2VyaWFsTnVtYmVyljoiMTILNzZAXOTEwWMTAwWMDA20SIsImZjY0lkljoiMkFWRk5MQOUxMjli
LCIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW13aWRO
aCl6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJsb
25naXR1ZGUiOi0XMjluMDFILCIwecm9ImZXNzaW9ouYWxJIbnNOYWxsZXJIEYXRhljp7ImNwaUIkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsimluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljlwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6IkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

1,

"userld"; "test"

]

}
2020-04-21T08:36:32.184Z - INFO - Registration message contains cpiSignatureData

2020-04-21T08:36:32.184Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT'}
2020-04-21T08:36:32.184Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
"height": 3,
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"indoorDeployment"; false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain™: 14
3
"fccld™: "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
3
"cbsdSerialNumber": "1257019101000069"
}
2020-04-21T08:36:32.184Z - INFO - verified signature on cpiSignatureData
2020-04-21T08:36:32.200Z - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-21T08:36:32.200Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}

]

}

2020-04-21T08:36:32.466Z - INFO - spectrumInquiry request from CBRS :{
"spectruminquiryRequest”: [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum": [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}

]
}
2020-04-21T08:36:32.466Z - INFO - engine sent successfully, the response to CBRS : {
"spectruminquiryResponse”: |
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"

]l
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“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode": 0

}

]

}
2020-04-21T08:36:32.621Z - INFO - grant request from CBRS :{

"grantRequest™: [
{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000

]

}
2020-04-21T08:36:32.638Z - INFO - engine sent successfully, the response to CBRS :{

"grantResponse™: [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"channelType": "GAA",
"grantExpireTime": "2020-04-28T08:36:32Z",
"grantld": "264397688",
"heartbeatinterval™: 60,
"response": {
"responseCode": 0

}

]

}
2020-04-21T08:37:02.869Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "264397688",
"operationState";: "GRANTED"

}

]

}
2020-04-21T08:37:28.141Z - INFO - heartbeat request from CBRS :{

"heartbeatRequest"; [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "264397688",
"operationState": "GRANTED"

}

]
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}
2020-04-21T08:37:28.141Z - INFO - request message received while HBT is absent, sleep 179 sec

before responding
2020-04-21T08:37:53.257Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest":

{
“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "264397688",
"operationState": "GRANTED"

}

]

}
2020-04-21T08:37:53.257Z - INFO - request message received while HBT is absent, sleep 154 sec

before responding
2020-04-21T08:38:18.296Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest":

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "264397688",
"operationState": "GRANTED"

}

]

}
2020-04-21T08:38:18.296Z - INFO - request message received while HBT is absent, sleep 129 sec

before responding
2020-04-21T08:38:43.335Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "264397688",
"operationState": "GRANTED"

}

]

}
2020-04-21T08:38:43.335Z - INFO - request message received while HBT is absent, sleep 104 sec

before responding
2020-04-21T08:39:08.466Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "264397688",
"operationState": "GRANTED"

}

]

}
2020-04-21T08:39:08.466Z - INFO - request message received while HBT is absent, sleep 79 sec

before responding
2020-04-21T08:39:33.503Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "264397688",

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. : 58 of 139



Test Logs Appendix A

"operationState": "GRANTED"

]

}
2020-04-21T08:39:33.503Z - INFO - request message received while HBT is absent, sleep 54 sec

before responding
2020-04-21T08:39:58.619Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "264397688",
"operationState": "GRANTED"

}

]

}
2020-04-21T08:39:58.619Z - INFO - request message received while HBT is absent, sleep 29 sec

before responding
2020-04-21T08:40:22.878Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "264397688",
"response”: {
"responseCode": 501
I3
"transmitExpireTime": "2020-04-21T08:40:22Z"
}
]
}
2020-04-21T08:40:24.844Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-21T08:40:24.844Z - INFO - the question is : Were there RF transmissions from the CBSD
during the test? please choose one of the answers :
2020-04-21T08:40:27.153Z - INFO - engine sent successfully, the response to CBRS : "list index out of

range"
2020-04-21T08:40:27.262Z - INFO - engine sent successfully, the response to CBRS : "list index out of
range"
2020-04-21T08:40:27.309Z - INFO - engine sent successfully, the response to CBRS : "list index out of
range"
2020-04-21T08:40:27.339Z - INFO - engine sent successfully, the response to CBRS : "list index out of
range"
2020-04-21T08:40:27.480Z - INFO - engine sent successfully, the response to CBRS : "list index out of
range"
2020-04-21T08:40:27.5127 - INFO - engine sent successfully, the response to CBRS : "list index out of
range"
2020-04-21T08:40:27.621Z - INFO - engine sent successfully, the response to CBRS : "list index out of
range"

2020-04-21T08:41:41.174Z - INFO - for the question : Were there RF transmissions from the CBSD
during the test? , the user choose n

2020-04-21T08:41:42.500Z - INFO - The final result of the test : WINNF.FT.C.HBT.9 is — passed
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Test Log for WINNF.FT.C.HBT.10 Test Case ID
2020-04-21T08:26:13.167Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T08:26:13.167Z - INFO - the selected test from the user : WINNF.FT.C.HBT.10 is starting
now
2020-04-21T08:27:29.188Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

h

“callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature™:
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_ TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVVVUDRYJImzBQfI9WNM20BrlpiTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEoORWCNyvI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYU5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtywOYKHAtZLiOIBg",

"encodedCpiSignedData:
"eyJjYnNKkU2VyaWFsTnVtYmVyljoiMTILINzZAXOTEwWMTAwWMDA20SIsImZjY0lkljoiMkFWRk5MQOUxMjli
LCJIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW 13aWRO0
aCl6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRVb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOI0xMjluMDFILCIwecm9ImZXNzaW9uYWxJIbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsimluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljlwMjAtIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

P

"userld": "test"

]

}
2020-04-21T08:27:29.236Z - INFO - Registration message contains cpiSignatureData

2020-04-21T08:27:29.236Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT'}
2020-04-21T08:27:29.236Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
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"height"; 3,
"indoorDeployment"; false,
"latitude™: 37.41,
"antennaDowntilt": 0,
"antennaBeamwidth": 65,
"antennaGain": 14
h
"fccld™ "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
h
"cbsdSerialNumber": "1257019101000069"
}

2020-04-21T08:27:29.236Z - INFO - verified signature on cpiSignatureData

2020-04-21T08:27:29.250Z - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-21T08:27:29.250Z - INFO - engine sent successfully, the response to CBRS : {

"registrationResponse"; [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}

]
}

2020-04-21T08:27:29.516Z - INFO - spectrumInquiry request from CBRS :{
"spectruminquiryRequest”: [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum™: [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}

]
}

2020-04-21T08:27:29.516Z - INFO - engine sent successfully, the response to CBRS

{
"spectruminquiryResponse": [
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"ruleApplied": "FCC_PART_96"
}
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“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response": {

"responseCode": 0

}

]

}
2020-04-21T08:27:29.673Z - INFO - grant request from CBRS : {

"grantRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
}
}
]
}
2020-04-21T08:27:29.673Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"channelType": "GAA",
"grantExpireTime": "2020-04-28T08:27:29Z",
"grantld": "975371556",
"heartbeatinterval": 60,
"response": {
"responseCode": 0
}
}
]
}
2020-04-21T08:27:59.904Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest":
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "975371556",
"operationState": "GRANTED"
}
]
}
2020-04-21T08:27:59.9217 - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "975371556",
"response": {
"responseCode": 0
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}1
"transmitExpireTime": "2020-04-21T08:31:19Z"

]

}
2020-04-21T08:28:30.154Z - INFO - heartbeat request from CBRS :{

"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "975371556",
"operationState": "AUTHORIZED"

}

]
}
2020-04-21T08:28:30.154Z - INFO - Time interval between two heartbeat request messages is: 30.249,
limit is: 65.0
2020-04-21T08:28:30.154Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "975371556",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T08:31:50Z"
}

]

}
2020-04-21T08:29:00.355Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "975371556",
"operationState": "AUTHORIZED"

}

]
}
2020-04-21T08:29:00.355Z - INFO - Time interval between two heartbeat request messages is: 30.202,
limit is: 65.0
2020-04-21T08:29:00.355Z - INFO - LAST HBT RESPONSE THAT SET TRANSMIT_EXPIRE_TIME
WAS AT: 2020-04-21 08:28:30.154000
2020-04-21T08:29:25.706Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "975371556",
"operationState": "AUTHORIZED"

}

]

}
2020-04-21T08:29:25.706Z - INFO - request message received while HBT is absent, sleep 179 sec
before responding
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2020-04-21T08:29:50.750Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest": [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "975371556",
"operationState": "AUTHORIZED"

}

]

}
2020-04-21T08:29:50.750Z - INFO - request message received while HBT is absent, sleep 154 sec

before responding
2020-04-21T08:30:15.788Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest":

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "975371556",
"operationState™: "AUTHORIZED"

}

]

}
2020-04-21T08:30:15.788Z - INFO - request message received while HBT is absent, sleep 129 sec

before responding
2020-04-21T08:30:40.763Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest":

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "975371556",
"operationState": "AUTHORIZED"

}

]

}
2020-04-21T08:30:40.763Z - INFO - request message received while HBT is absent, sleep 104 sec

before responding
2020-04-21T08:31:05.755Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "975371556",
"operationState": "AUTHORIZED"

}

]

}
2020-04-21T08:31:05.755Z - INFO - request message received while HBT is absent, sleep 79 sec

before responding
2020-04-21T08:31:30.871Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest"; [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "975371556",
"operationState": "GRANTED"

}

]
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}
2020-04-21T08:31:30.871Z - INFO - request message received while HBT is absent, sleep 54 sec

before responding
2020-04-21T08:31:55.908Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest":

{
“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "975371556",
"operationState": "GRANTED"

}

]
}
2020-04-21T08:31:55.908Z - INFO - request message received while HBT is absent, sleep 29 sec
before responding
2020-04-21T08:32:20.368Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse™: [

{
“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "975371556",
“response": {
"responseCode™: 501
13
"transmitExpireTime": "2020-04-21T08:32:20Z2"
}
]
}
2020-04-21T08:32:22.240Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-21T08:32:22.240Z - INFO - the question is : Did the CBSD stop RF transmissions within
(transmitExpireTime + 60seconds) of last valid heartbeat response? please choose one of the answers :
2020-04-21T08:32:24.706Z - INFO - engine sent successfully, the response to CBRS : "list index out of

range"
2020-04-21T08:32:24.753Z - INFO - engine sent successfully, the response to CBRS : "list index out of
range"
2020-04-21T08:32:24.769Z - INFO - engine sent successfully, the response to CBRS : "list index out of
range"
2020-04-21T08:32:24.769Z - INFO - engine sent successfully, the response to CBRS : "list index out of
range"
2020-04-21T08:32:24.799Z - INFO - engine sent successfully, the response to CBRS : "list index out of
range"
2020-04-21T08:32:24.878Z - INFO - engine sent successfully, the response to CBRS : "list index out of
range"
2020-04-21T08:32:24.908Z - INFO - engine sent successfully, the response to CBRS : "list index out of
range"

2020-04-21T08:33:19.602Z - INFO - for the question : Did the CBSD stop RF transmissions within
(transmitExpireTime + 60seconds) of last valid heartbeat response? , the user choose y

2020-04-21T08:33:33.767Z - INFO - The final result of the test : WINNF.FT.C.HBT.10 is - passed
and :the additional comments for the current test are : CBSD stops user traffic at T08:31:29.
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Test Log for WINNF.FT.C.HBT.11 Test Case ID
2020-04-21T08:10:10.163Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T08:10:10.177Z - INFO - the selected test from the user : WINNF.FT.C.HBT.11 is starting
now
2020-04-21T08:11:22.812Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

h

“callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature":
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYIhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykInTVVVUDRYJImzBQfIOWNM20BrlpiTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYU5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtywOYKHAtZLiOIBg",

"encodedCpiSignedData:
"eyJjYnNNKkU2VyaWFsTnVtYmVyljoiMTILINzZAXOTEwWMTAwWMDA20SIsImZjY0lkljoiMkFWRk5MQOUxMjli
LCJIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW 13aWRO0
aCl6NjUsImFudGVubmFEb3dudGIlsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOI0xMjluMDFILCIwecm9ImZXNzaW9uYWxJbnNOYWxsZXJIEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsImluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljIwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

I,

"userld": "test"

]

}
2020-04-21T08:11:22.858Z - INFO - Registration message contains cpiSignatureData

2020-04-21T08:11:22.858Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT'}
2020-04-21T08:11:22.858Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
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"height"; 3,
"indoorDeployment"; false,
"latitude™: 37.41,
"antennaDowntilt": 0,
"antennaBeamwidth": 65,
"antennaGain"; 14
h
"fccld™ "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
h
"cbsdSerialNumber": "1257019101000069"
}
2020-04-21T08:11:22.858Z - INFO - verified signature on cpiSignatureData

2020-04-21T08:11:22.858Z - INFO - cpiSignatureData data successfully validated against jsonschema

2020-04-21T08:11:22.858Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}

]
}

2020-04-21T08:11:23.124Z - INFO - spectruminquiry request from CBRS :{
"spectruminquiryRequest”: [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum": [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}

]
}
2020-04-21T08:11:23.140Z - INFO - engine sent successfully, the response to CBRS : {
"spectruminquiryResponse": [
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"ruleApplied": "FCC_PART_96"
}
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]1
“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response": {

"responseCode": 0

}

]

}
2020-04-21T08:11:23.296Z - INFO - grant request from CBRS : {

"grantRequest™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
}
}
]
}
2020-04-21T08:11:23.296Z - INFO - engine sent successfully, the response to CBRS : {
"grantResponse": |
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"channelType": "GAA",
"grantExpireTime": "2020-04-21T08:17:23Z",
"grantld": "635522846",
"heartbeatinterval": 60,
"response": {
"responseCode": 0
}
}
]
}
2020-04-21T08:11:53.529Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest":
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "635522846",
"operationState": "GRANTED"
}
]
}
2020-04-21T08:11:53.529Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "635522846",
"response": {
"responseCode": 0
SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. : 68 of 139



Test Logs Appendix A

}1
"transmitExpireTime": "2020-04-21T08:15:13Z"

]
}
2020-04-21T08:12:23.746Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "635522846",
"operationState": "AUTHORIZED"

]
}
2020-04-21T08:12:23.746Z - INFO - Time interval between two heartbeat request messages is: 30.217,
limit is: 65.0
2020-04-21T08:12:23.760Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "635522846",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T08:15:43Z2"
}

]

}
2020-04-21T08:12:53.931Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "635522846",
"operationState™: "AUTHORIZED"

]
}
2020-04-21T08:12:53.931Z - INFO - Time interval between two heartbeat request messages is: 30.186,
limit is: 65.0
2020-04-21T08:12:53.931Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse"; [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "635522846",
"response”; {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T08:16:132"
}

]

}
2020-04-21T08:13:24.148Z - INFO - heartbeat request from CBRS :{

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. : 69 of 139




Test Logs Appendix A

"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "635522846",
"operationState": "AUTHORIZED"

]
}
2020-04-21T08:13:24.148Z - INFO - Time interval between two heartbeat request messages is: 30.217,
limit is: 65.0
2020-04-21T08:13:24.148Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "635522846",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T08:16:44Z2"
}

]
}
2020-04-21T08:13:54.381Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest":
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "635522846",
"operationState": "AUTHORIZED"

]
}
2020-04-21T08:13:54.381Z - INFO - Time interval between two heartbeat request messages is: 30.233,
limit is: 65.0
2020-04-21T08:13:54.398Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "635522846",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T08:17:14Z"
}

]
}
2020-04-21T08:14:24.630Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest": |
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "635522846",
"grantRenew": true,
"operationState": "AUTHORIZED"
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]

}
2020-04-21T08:14:24.630Z - INFO - Time interval between two heartbeat request messages is: 30.248,
limit is: 65.0
2020-04-21T08:14:24.630Z - INFO - grantRenew received in HBT request message
2020-04-21T08:14:24.630Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [
{

"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",

"grantExpireTime": "2020-04-21T08:20:242",

"grantld": "635522846",

"response": {

"responseCode": 0
h
"transmitExpireTime": "2020-04-21T08:17:44Z2"

]
}
2020-04-21T08:14:54.862Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "635522846",
"operationState": "AUTHORIZED"

]
}
2020-04-21T08:14:54.862Z - INFO - Time interval between two heartbeat request messages is: 30.233,
limit is: 65.0
2020-04-21T08:14:54.878Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld™: "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "635522846",
"response": {
"responseCode™: 0
h
"transmitExpireTime": "2020-04-21T708:18:142"
}
]
}
2020-04-21T08:14:56.127Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-21T08:14:56.127Z - INFO - the question is : Did the CBSD renew its grant successfully? please
choose one of the answers :

2020-04-21T08:18:25.042Z - INFO - for the question : Did the CBSD renew its grant successfully? , the
user choose y

2020-04-21T08:18:26.384Z - INFO - The final result of the test : WINNF.FT.C.HBT.11 is — passed
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Test Log for WINNF.FT.C.MES.3 Test Case ID
2020-04-21T08:59:31.676Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T08:59:31.676Z - INFO - the selected test from the user : WINNF.FT.C.MES.3 is starting
now
2020-04-21T09:00:32.355Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

3

“callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature":
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_ TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVvVUDRYJImzBQfIOWNM20Br1piTOzP1ZV_hE-VFHynuO9
mMwoTiOIOIEORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJIfQPgAtyw0YKHALZLIOIBg",

"encodedCpiSignedData™:
"eyJjYnNkU2VyaWFsTnVtYmVyljoiMTILNzZAXOTEwWMTAwWMDA20SIsImZjYO0lkljoiMkFWRk5MQOUxMjli
LCJIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW 13aWRO0
aClI6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb3I1tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOI0xMjluMDFILCIwecm9ImZXNzaW9uYWxJbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsImluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljIwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

2
"fccld": "2AVFNLCE122",
"groupingParam™: [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

I,

"userld"; "test"

]

}
2020-04-21T09:00:32.450Z - INFO - Registration message contains cpiSignatureData

2020-04-21T09:00:32.450Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT"}
2020-04-21T09:00:32.450Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
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"height"; 3,
"indoorDeployment"; false,
"latitude™: 37.41,
"antennaDowntilt"; O,
"antennaBeamwidth": 65,
"antennaGain"; 14
h
"fccld™ "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
h
"cbsdSerialNumber": "1257019101000069"
}
2020-04-21T09:00:32.450Z - INFO - verified signature on cpiSignatureData

2020-04-21T09:00:32.466Z - INFO - cpiSignatureData data successfully validated against jsonschema

2020-04-21T09:00:32.466Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}

]
}

2020-04-21T09:00:32.762Z - INFO - spectrumInquiry request from CBRS :{
"spectruminquiryRequest”: [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum": [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}

]
}
2020-04-21T09:00:32.762Z - INFO - engine sent successfully, the response to CBRS : {
"spectruminquiryResponse": [
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"ruleApplied": "FCC_PART_96"
}
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]a
“cbsdld™: "2AVFNLCE122Mock-SAS1257019101000069",

"response": {
"responseCode": 0

}

]

}
2020-04-21T09:00:32.917Z - INFO - grant request from CBRS : {

"grantRequest™: [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000

]

}
2020-04-21T09:00:32.934Z - INFO - Response message contains measReportConfig

2020-04-21T09:00:32.934Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": |
{

"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",

"channelType": "GAA",

"grantExpireTime"; "2020-04-28T09:00:32Z",

"grantld": "833964191",

"heartbeatinterval": 60,

"measReportConfig": [
"RECEIVED_POWER_WITH_GRANT"

1

"response”: {
"responseCode": 0

}

]

}
2020-04-21T09:01:03.163Z - INFO - heartbeat request from CBRS :{

"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "833964191",
"measReport"; {
"rcvdPowerMeasReports": [

{
"measBandwidth": 10000000,
"measFrequency": 3550000000,
"measRcvdPower"; -60

}1
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{
"measBandwidth": 20000000,
"measFrequency": 3560000000,
"measRcvdPower": -60

}

1
}1
"operationState": "GRANTED"

]

}
2020-04-21T09:01:03.163Z - INFO - measReport received in heartbeat message

2020-04-21T09:01:03.178Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "833964191",
"response": {
"responseCode": 0
}1
"transmitExpireTime": "2020-04-21T09:04:232"
}

]
}
2020-04-21T09:01:33.395Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "833964191",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:01:33.395Z - INFO - Time interval between two heartbeat request messages is: 30.233,
limit is: 65.0
2020-04-21T09:01:33.411Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "833964191",
"response"; {
"responseCode™: 0
h
"transmitExpireTime": "2020-04-21T09:04:532"
}

]

}
2020-04-21T09:02:03.644Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "833964191",
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"operationState": "AUTHORIZED"

]
}
2020-04-21T09:02:03.644Z - INFO - Time interval between two heartbeat request messages is: 30.249,
limit is: 65.0
2020-04-21T09:02:03.644Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "833964191",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2020-04-21T09:05:23Z"
}

]
}
2020-04-21T09:02:33.836Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "833964191",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:02:33.852Z - INFO - Time interval between two heartbeat request messages is: 30.192,
limit is: 65.0
2020-04-21T09:02:33.852Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "833964191",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2020-04-21T09:05:532"
}

]
}
2020-04-21T09:03:04.101Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "833964191",
"operationState": "AUTHORIZED"

]
}

2020-04-21T09:03:04.101Z - INFO - Time interval between two heartbeat request messages is: 30.264,
limit is: 65.0
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2020-04-21T09:03:04.101Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse"; |

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "833964191",
"response": {
"responseCode": 0
I3
"transmitExpireTime": "2020-04-21T09:06:24Z"
}
]
}
2020-04-21T09:03:05.568Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-21T09:03:23.803Z - INFO - The final result of the test : WINNF.FT.C.MES.3 is — passed
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Test Log for WINNF.FT.C.MES.4 Test Case ID
2020-04-21T09:05:38.315Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T09:05:38.315Z - INFO - the selected test from the user : WINNF.FT.C.MES.4 is starting
now
2020-04-21T09:07:00.513Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

3

“callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature":
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_ TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVvVUDRYJImzBQfI9WNM20Br1piTOzP1ZV_hE-VFHynuO9
mMwoTiOIOIEORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1lnsmHJfQPgAtyw0YKHALZLIiOIBg",

"encodedCpiSignedData™:
"eyJjYnNKkU2VyaWFsTnVtYmVyljoiMTILINzZAXOTEwWMTAwWMDA20SIsImZjYO0lkljoiMkFWRk5MQOUxMjli
LCJIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW 13aWR0
aClI6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOI0xMjluMDFILCIwecm9ImZXNzaW9uYWxJbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QWMSIsImluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljIwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

2
"fccld": "2AVFNLCE122",
"groupingParam"™: [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability”: [

"RECEIVED_POWER_WITH_GRANT"

P

"userld"; "test"

]

}
2020-04-21T09:07:00.559Z - INFO - Registration message contains cpiSignatureData

2020-04-21T09:07:00.559Z - INFO - protectedHeader = {u'alg": U'RS256', u'typ": u'JWT'}
2020-04-21T09:07:00.559Z - INFO - encodedCpiSignedData contents = {
"installationParam": {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
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"height"; 3,
"indoorDeployment"; false,
"latitude™: 37.41,
"antennaDowntilt": 0,
"antennaBeamwidth": 65,
"antennaGain": 14
h
"fccld™ "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
h
"cbsdSerialNumber": "1257019101000069"
}

2020-04-21T09:07:00.605Z - INFO - verified signature on cpiSignatureData

2020-04-21T09:07:00.621Z - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-21T09:07:00.621Z - INFO - engine sent successfully, the response to CBRS : {

"registrationResponse"; [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}

]
}

2020-04-21T09:07:00.917Z - INFO - spectrumInquiry request from CBRS :{
"spectruminquiryRequest”: [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum™: [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}

]
}

2020-04-21T09:07:00.917Z - INFO - engine sent successfully, the response to CBRS

{
"spectruminquiryResponse": [
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"ruleApplied": "FCC_PART_96"
}
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]1
“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response": {

"responseCode": 0

}

]

}
2020-04-21T09:07:01.073Z - INFO - grant request from CBRS : {

"grantRequest™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
}
}
]
}
2020-04-21T09:07:01.073Z - INFO - engine sent successfully, the response to CBRS : {
"grantResponse": |
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"channelType": "GAA",
"grantExpireTime": "2020-04-28T09:07:012",
"grantld": "822041904",
"heartbeatinterval": 60,
"response": {
"responseCode": 0
}
}
]
}
2020-04-21T09:07:31.306Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest":
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "822041904",
"operationState": "GRANTED"
}
]
}
2020-04-21T09:07:31.322Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "822041904",
"response": {
"responseCode": 0
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}1
"transmitExpireTime": "2020-04-21T09:10:51Z"

]
}
2020-04-21T09:08:01.555Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "822041904",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:08:01.555Z - INFO - Time interval between two heartbeat request messages is: 30.249,
limit is: 65.0
2020-04-21T09:08:01.555Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "822041904",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T09:11:217"
}

]

}
2020-04-21T09:08:31.790Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "822041904",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:08:31.790Z - INFO - Time interval between two heartbeat request messages is: 30.235,
limit is: 65.0
2020-04-21T09:08:31.806Z - INFO - Response message contains measReportConfig
2020-04-21T09:08:31.806Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "822041904",
"measReportConfig": [
"RECEIVED_POWER_WITH_GRANT"
1,
"response": {
"responseCode": 0
h
"transmitExpireTime": "2020-04-21T09:11:51Z2"
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]
}
2020-04-21T09:09:01.993Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest":
{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "822041904",
"measReport": {
"rcvdPowerMeasReports": |
{
"measBandwidth": 20000000,
"measFrequency": 3550000000,
"measRcvdPower"; -60

"measBandwidth": 10000000,
"measFrequency": 3560000000,
"measRcvdPower": -60

]
}1
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:09:01.993Z - INFO - Time interval between two heartbeat request messages is: 30.202,
limit is: 65.0
2020-04-21T09:09:02.007Z - INFO - measReport received in heartbeat message
2020-04-21T09:09:02.007Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "822041904",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T09:12:227"
}

]
}
2020-04-21T09:09:32.194Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "822041904",
"operationState": "AUTHORIZED"

]
}

2020-04-21T09:09:32.194Z - INFO - Time interval between two heartbeat request messages is: 30.201,
limit is: 65.0
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2020-04-21T09:09:32.194Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "822041904",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2020-04-21T09:12:527"
}

]
}
2020-04-21T09:10:02.411Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "822041904",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:10:02.411Z - INFO - Time interval between two heartbeat request messages is: 30.217,
limit is: 65.0
2020-04-21T09:10:02.427Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "822041904",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2020-04-21T09:13:227"
}

]
}
2020-04-21T09:10:32.612Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "822041904",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:10:32.612Z - INFO - Time interval between two heartbeat request messages is: 30.202,
limit is: 65.0
2020-04-21T09:10:32.628Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "822041904",
"response”; {
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"responseCode": 0

}1
"transmitExpireTime": "2020-04-21T09:13:527"

]
}
2020-04-21T09:11:02.815Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest":
{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "822041904",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:11:02.829Z - INFO - Time interval between two heartbeat request messages is: 30.202,
limit is: 65.0
2020-04-21T09:11:02.829Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "822041904",
"response”: {
"responseCode": 0
2
"transmitExpireTime": "2020-04-21T09:14:22Z"
}
]
}
2020-04-21T09:11:04.779Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-21T09:11:08.664Z - INFO - The final result of the test : WINNF.FT.C.MES.4 is — passed
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Test Log for WINNF.FT.C.RLQ.1 Test Case ID
2020-04-21T09:11:42.095Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T09:11:42.095Z - INFO - the selected test from the user : WINNF.FT.C.RLQ.1 is starting now
2020-04-21T09:12:53.6227 - INFO - registration request from CBRS : {
"registrationRequest"; [
{
“airinterface": {
"radioTechnology": "E_UTRA"

h

"callSign": "callSign123",
"cbsdCategory": "B",
"cbsdSerialNumber": "1257019101000069",
"cpiSignatureData": {

"digitalSignature™:
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My61bJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVVVUDRYJImzBQfIOWNM20BrlpiTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEoORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYU5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtyw0YKHAtZLiOiBg",

"encodedCpiSignedData:
"eyJjYnNKkU2VyaWFsTnVtYmVyljoiMTILNZAXOTEwWMTAwWMDA20SIsImZjYO0lkljoiMkFWRk5MQOUxMjli
LCIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW13aWR0
aClI6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpm YWxzZSwibGF0aXR1ZGUiOjM3LjQxLCJsb
25naXR1ZGUiOi0XMjluMDFILCJIwecm9ImMZXNzaW9ouYWxJIbnNOYWxsZXJIEYXRhljp7ImNwaUIlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsimluc3RhbGxDZXJ0aWZpY2F0awW9uVGItZSI6ljlwMjAtIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6IkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

I,

"userld"; "test"

]

}
2020-04-21T09:12:53.670Z - INFO - Registration message contains cpiSignatureData

2020-04-21T09:12:53.670Z - INFO - protectedHeader = {u'alg': URS256', u'typ": u'JWT'}
2020-04-21T09:12:53.670Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
"height™: 3,
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"indoorDeployment"; false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain™: 14
3
"fccld™: "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
3
"cbsdSerialNumber": "1257019101000069"
}
2020-04-21T09:12:53.670Z - INFO - verified signature on cpiSignatureData
2020-04-21T09:12:53.670Z - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-21T09:12:53.670Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}

]

}

2020-04-21T09:12:53.950Z - INFO - spectrumInquiry request from CBRS :{
"spectruminquiryRequest”: [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum": [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}

]
}
2020-04-21T09:12:53.966Z - INFO - engine sent successfully, the response to CBRS : {
"spectruminquiryResponse”: |
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"ruleApplied": "FCC_PART_96"

]l
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“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode": 0

}

]

}
2020-04-21T09:12:54.105Z - INFO - grant request from CBRS :{

"grantRequest™: [
{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000

]

}
2020-04-21T09:12:54.121Z - INFO - engine sent successfully, the response to CBRS :{

"grantResponse": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"channelType": "GAA",
"grantExpireTime": "2020-04-28T09:12:54Z",
"grantld": "799450948",
"heartbeatinterval”: 60,
"response": {
"responseCode": 0

}

]

}
2020-04-21T09:13:24.355Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest":

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld™: "799450948",
"operationState": "GRANTED"

}

]

}
2020-04-21T09:13:24.355Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [
{

"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",

"grantld": "799450948",

"response”: {
"responseCode": 0

}
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"transmitExpireTime": "2020-04-21T09:16:44Z"

]

}
2020-04-21T09:13:54.5557 - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "799450948",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:13:54.555Z - INFO - Time interval between two heartbeat request messages is: 30.201,
limit is: 65.0
2020-04-21T09:13:54.555Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "799450948",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T09:17:14Z"
}

]
}
2020-04-21T09:14:10.826Z - INFO - relinquishment request from CBRS : {
"relinquishmentRequest”: [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "799450948"

]

}
2020-04-21T09:14:10.842Z - INFO - engine sent successfully, the response to CBRS : {
"relinquishmentResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "799450948",
"response"; {
"responseCode™: 0
}
}
]
}
2020-04-21T09:14:12.168Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-21T09:14:12.168Z - INFO - the question is : Did CBSD1 cease RF transmission before receipt
of Relinquishment Request by Test Harness? please choose one of the answers :
2020-04-21T09:14:28.813Z - INFO - for the question : Did CBSD1 cease RF transmission before receipt
of Relinquishment Request by Test Harness? , the user choose y
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2020-04-21T09:14:57.174Z - INFO - The final result of the test : WINNF.FT.C.RLQ.1 is - passed and :the
additional comments for the current test are : CBSD stops user traffic at T09:14:10.
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Test Log for WINNF.FT.C.RLQ.3 Test Case ID
2020-04-21T09:18:22.595Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T09:18:22.5957 - INFO - the selected test from the user : WINNF.FT.C.RLQ.3 is starting now
2020-04-21T09:18:27.868Z - INFO - registration request from CBRS : {
"registrationRequest”; [
{
“airinterface": {
"radioTechnology": "E_UTRA"

h

"callSign": "callSign123",
"cbsdCategory": "B",
"cbsdSerialNumber": "1257019101000069",
"cpiSignatureData": {

"digitalSignature":
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My61bJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykInTVvVUDRYJImzBQfIOWNM20BrlpiTOzP1ZV_hE-VFHynuO9
mMwoTiOIOIEORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtyw0YKHAtZLiOiBg",

"encodedCpiSignedData:
"eyJjYnNkU2VyaWFsTnVtYmVyljoiMTILINzZAXOTEwWMTAwWMDA20SIsImZjYO0lkljoiMkFWRk5MQOUxMjli
LCIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW13aWRO
aCl6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOi0XMjluMDFILCIwecm9ImZXNzaW9uYWxJIbnNOYWxsZXJIEYXRhljp7ImNwaUIkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsImluc3RhbGxDZXJ0aWZpY2F0aw9uVGItZSI6ljlwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

1,

"userld"; "test"

]

}
2020-04-21T09:18:27.930Z - INFO - Registration message contains cpiSignatureData

2020-04-21T09:18:27.930Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT'}
2020-04-21T09:18:27.930Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
"height": 3,
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"indoorDeployment"; false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain™: 14
3
"fccld™: "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
3
"cbsdSerialNumber": "1257019101000069"
}
2020-04-21T09:18:27.930Z - INFO - verified signature on cpiSignatureData
2020-04-21T09:18:27.947Z - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-21T09:18:27.947Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}

]

}

2020-04-21T09:18:28.180Z - INFO - spectruminquiry request from CBRS :{
"spectruminquiryRequest”: [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum": [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}

]
}
2020-04-21T09:18:28.197Z - INFO - engine sent successfully, the response to CBRS : {
"spectruminquiryResponse”: |
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"ruleApplied": "FCC_PART_96"

]l
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“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode": 0

}

]

}
2020-04-21T09:18:28.352Z - INFO - grant request from CBRS :{

"grantRequest™: [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000

]

}
2020-04-21T09:18:28.352Z - INFO - engine sent successfully, the response to CBRS : {

"grantResponse™: [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"channelType": "GAA",
"grantExpireTime": "2020-04-28T09:18:28Z",
"grantld": "731111948",
"heartbeatinterval™: 60,
"response": {
"responseCode": 0

}

]

}
2020-04-21T09:18:58.585Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld™: "731111948",
"operationState";: "GRANTED"

}

]

}
2020-04-21T09:18:58.585Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [
{

"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",

"grantld": "731111948",

"response”: {
"responseCode": 0

}
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"transmitExpireTime": "2020-04-21T09:22:18Z"

]

}
2020-04-21T09:19:28.802Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "731111948",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:19:28.802Z - INFO - Time interval between two heartbeat request messages is: 30.218,
limit is: 65.0
2020-04-21T09:19:28.818Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "731111948",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T09:22:48Z"
}

]

}
2020-04-21T09:19:54.994Z - INFO - relinquishment request from CBRS : {

"relinquishmentRequest"; [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "731111948"

]

}

2020-04-21T09:19:54.994Z - INFO - engine sent successfully, the response to CBRS : {
"relinquishmentResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode": 102,
"responseData": [
"grantld"
]
}
}
]
}
2020-04-21T09:19:56.898Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-21T09:19:56.898Z - INFO - the question is : Did CBSD1 cease RF transmission before receipt
of Relinquishment Request by Test Harness? please choose one of the answers :
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2020-04-21T09:20:01.203Z - INFO - for the question : Did CBSD1 cease RF transmission before receipt
of Relinquishment Request by Test Harness? , the user choose y

2020-04-21T09:20:32.295Z - INFO - The final result of the test : WINNF.FT.C.RLQ.3 is - passed and :the
additional comments for the current test are : CBSD stops user traffic at T09:19:54.

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. : 94 of 139



Test Logs Appendix A

Test Log for WINNF.FT.C.RLQ.5 Test Case ID
2020-04-21T09:21:27.082Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T09:21:27.082Z - INFO - the selected test from the user : WINNF.FT.C.RLQ.5 is starting now
2020-04-21T09:22:51.540Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

L

“callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature™:
"kOBGNShVCwRDFabEUMgdw4KParUUCRvVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYIhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykInTVVVUDRYJImzBQfIOWNM20BrlpiTOzP1ZV_hE-VFHynuO9
mwoTiIOIOIEORWCNyvI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtyw0YKHAtZLiOIBg",

"encodedCpiSignedData:
"eyJjYnNkU2VyaWFsTnVtYmVyljoiMTILINzZAXOTEwWMTAWMDA20SIsImZjY0lkljoiMkFWRK5MQOUxMijli
LCJIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW 13aWRO0
aCl6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQxLCJsb
25naXR1ZGUiOi0XMjluMDFILCJIwecm9ImZXNzaW9uYWxJIbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwMSIsImluc3RhbGxDZXJ0aWZpY2F0aW 9uVGItZSI6ljlwM]AtIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

h
"fccld™: "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"

}

P

"measCapability": [
"RECEIVED_POWER_WITH_GRANT"

1,

"userld"; "test"

]

}
2020-04-21T09:22:51.914Z - INFO - Registration message contains cpiSignatureData

2020-04-21T09:22:51.914Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT?}
2020-04-21T09:22:51.914Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
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"height"; 3,
"indoorDeployment"; false,
"latitude™: 37.41,
"antennaDowntilt": 0,
"antennaBeamwidth": 65,
"antennaGain"; 14
h
"fccld™ "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
h
"cbsdSerialNumber": "1257019101000069"
}
2020-04-21T09:22:51.9147 - INFO - verified signature on cpiSignatureData

2020-04-21T09:22:51.930Z - INFO - cpiSignatureData data successfully validated against jsonschema

2020-04-21T09:22:51.930Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}

]
}

2020-04-21T09:22:52.180Z - INFO - spectruminquiry request from CBRS :{
"spectruminquiryRequest”: [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum": [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}

]
}
2020-04-21T09:22:52.196Z - INFO - engine sent successfully, the response to CBRS :{
"spectruminquiryResponse": [
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"ruleApplied": "FCC_PART_96"
}
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]1
“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response": {

"responseCode": 0

}

]

}
2020-04-21T09:22:52.335Z - INFO - grant request from CBRS : {

"grantRequest™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
}
}
]
}
2020-04-21T09:22:52.351Z - INFO - engine sent successfully, the response to CBRS : {
"grantResponse": |
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"channelType": "GAA",
"grantExpireTime": "2020-04-28T09:22:527",
"grantld": "728313205",
"heartbeatinterval": 60,
"response": {
"responseCode": 0
}
}
]
}
2020-04-21T09:23:22.585Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest":
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "728313205",
"operationState": "GRANTED"
}
]
}
2020-04-21T09:23:22.585Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "728313205",
"response": {
"responseCode": 0
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}1
"transmitExpireTime": "2020-04-21T09:26:42Z"

]
}
2020-04-21T09:23:52.818Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "728313205",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:23:52.818Z - INFO - Time interval between two heartbeat request messages is: 30.233,
limit is: 65.0
2020-04-21T09:23:52.8327Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "728313205",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T09:27:127"
}

]

}
2020-04-21T09:24:23.112Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "728313205",
"operationState"; "AUTHORIZED"

1
}
2020-04-21T09:24:23.1287 - INFO - Time interval between two heartbeat request messages is: 30.295,
limit is: 65.0
2020-04-21T09:24:23.128Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "728313205",
"response"”; {
"responseCode": 0
}1
"transmitExpireTime": "2020-04-21T09:27:432"
}

]

}
2020-04-21T09:24:53.377Z - INFO - heartbeat request from CBRS :{
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"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "728313205",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:24:53.377Z - INFO - Time interval between two heartbeat request messages is: 30.264,
limit is: 65.0
2020-04-21T09:24:53.391Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "728313205",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T709:28:13Z2"
}

]
}
2020-04-21T09:24:59.305Z - INFO - relinquishment request from CBRS : {
"relinquishmentRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "728313205"

]

}
2020-04-21T09:24:59.305Z - INFO - engine sent successfully, the response to CBRS : {
"relinquishmentResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode": 103,
"responseData": [
"grantld"
]
}
}
]
}
2020-04-21T09:25:01.036Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-21T09:25:01.036Z - INFO - the question is : Did CBSD1 cease RF transmission before receipt
of Relinquishment Request by Test Harness? please choose one of the answers :
2020-04-21T09:25:19.756Z - INFO - for the question : Did CBSD1 cease RF transmission before receipt
of Relinquishment Request by Test Harness? , the user choose y

2020-04-21T09:25:23.671Z - INFO - The final result of the test : WINNF.FT.C.RLQ.5 is - passed and :the
additional comments for the current test are : CBSD stops user traffic at T09:24:59.
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Test Log for WINNF.FT.C.DRG.1 Test Case ID
2020-04-21T09:26:24.496Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T09:26:24.496Z - INFO - the selected test from the user : WINNF.FT.C.DRG.1 is starting
now
2020-04-21T09:26:59.861Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

h

“callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature™:
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVVVUDRYJImzBQfIOWNM20Br1piTOzP1ZV_hE-VFHynuO9
mMwoTiOIOIEORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtyw0YKHALZLIOIBg",

"encodedCpiSignedData™:
"eyJjYnNkU2VyaWFsTnVtYmVyljoiMTILNzZAXOTEwWMTAwWMDA20SIsImZjYO0lkljoiMkFWRk5MQOUxMjli
LCJIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW 13aWRO0
aCl6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOI0xMjluMDFILCIwecm9ImZXNzaW9uYWxJbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsimluc3RhbGxDZXJ0aWZpY2F0aw9uVGItZSI6ljlwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability”: [

"RECEIVED_POWER_WITH_GRANT"

P

"userld": "test"

]

}
2020-04-21T09:26:59.892Z - INFO - Registration message contains cpiSignatureData

2020-04-21T09:26:59.892Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT'}
2020-04-21T09:26:59.892Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
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"height"; 3,
"indoorDeployment"; false,
"latitude™: 37.41,
"antennaDowntilt"; O,
"antennaBeamwidth": 65,
"antennaGain"; 14
h
"fccld™ "2AVFNLCE122",
"professionalinstallerData": {
"cpiName™: "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
h
"cbsdSerialNumber": "1257019101000069"
}
2020-04-21T09:26:59.892Z - INFO - verified signature on cpiSignatureData

2020-04-21T09:26:59.892Z - INFO - cpiSignatureData data successfully validated against jsonschema

2020-04-21T09:26:59.908Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{

"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {

"responseCode™: 0

}

]
}
2020-04-21T09:27:00.174Z - INFO - spectruminquiry request from CBRS :{
"spectruminquiryRequest”: [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum": [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000

]
}
2020-04-21T09:27:00.188Z - INFO - engine sent successfully, the response to CBRS : {
"spectruminquiryResponse": |
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"ruleApplied": "FCC_PART_96"
}
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]1
“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response": {

"responseCode": 0

}

]

}
2020-04-21T09:27:00.329Z - INFO - grant request from CBRS : {

"grantRequest™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
}
}
]
}
2020-04-21T09:27:00.345Z - INFO - engine sent successfully, the response to CBRS : {
"grantResponse": |
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"channelType": "GAA",
"grantExpireTime": "2020-04-28T09:27:00Z",
"grantld": "151052527",
"heartbeatinterval": 60,
"response": {
"responseCode": 0
}
}
]
}
2020-04-21T09:27:30.578Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest":
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "151052527",
"operationState": "GRANTED"
}
]
}
2020-04-21T09:27:30.578Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "151052527",
"response": {
"responseCode": 0
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}1
"transmitExpireTime": "2020-04-21T09:30:50Z"

]
}
2020-04-21T09:28:00.811Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "151052527",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:28:00.8117 - INFO - Time interval between two heartbeat request messages is: 30.233,
limit is: 65.0
2020-04-21T09:28:00.826Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "151052527",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T09:31:20Z2"
}

]

}
2020-04-21T09:28:31.013Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "151052527",
"operationState™: "AUTHORIZED"

]
}
2020-04-21T09:28:31.028Z - INFO - Time interval between two heartbeat request messages is: 30.202,
limit is: 65.0
2020-04-21T09:28:31.028Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse"; [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "151052527",
"response"”; {
"responseCode": 0
}1
"transmitExpireTime": "2020-04-21T09:31:512"
}

]

}
2020-04-21T09:29:01.260Z - INFO - heartbeat request from CBRS :{
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"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "151052527",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:29:01.260Z - INFO - Time interval between two heartbeat request messages is: 30.248,
limit is: 65.0
2020-04-21T09:29:01.260Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "151052527",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T09:32:21Z"
}

]
}
2020-04-21T09:29:31.680Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "151052527",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:29:31.680Z - INFO - Time interval between two heartbeat request messages is: 30.42,
limit is: 65.0
2020-04-21T09:29:31.680Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "151052527",
"response™: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T09:32:512"
}

]

}
2020-04-21T09:30:01.882Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest"; [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "151052527",
"operationState": "AUTHORIZED"

}
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]
}
2020-04-21T09:30:01.882Z - INFO - Time interval between two heartbeat request messages is: 30.202,
limit is: 65.0
2020-04-21T09:30:01.882Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "151052527",
"response": {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T09:33:21Z"
}

]

}
2020-04-21T09:30:32.052Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "151052527",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:30:32.052Z - INFO - Time interval between two heartbeat request messages is: 30.17,
limit is: 65.0
2020-04-21T09:30:32.069Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse”: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "151052527",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T09:33:522"
}

]
}
2020-04-21T09:30:35.220Z - INFO - relinquishment request from CBRS : {
"relinquishmentRequest”; [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "151052527"

]
}
2020-04-21T09:30:35.220Z - INFO - engine sent successfully, the response to CBRS : {
"relinquishmentResponse™: |
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "151052527",
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"response”: {
"responseCode": 0

}

]
}
2020-04-21T09:30:35.532Z - INFO - deregistration request from CBRS : {
"deregistrationRequest": |
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069"
}
]

}
2020-04-21T09:30:35.548Z - INFO - engine sent successfully, the response to CBRS : {
"deregistrationResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response": {
"responseCode": 0
}
}
]
}
2020-04-21T09:30:36.983Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-21T09:30:36.983Z - INFO - the question is : Did CBSD1 cease RF transmission before receipt
of Relinquishment request (if sent) or Deregistration request at Test Harness? please choose one of the
answers :

2020-04-21T09:32:38.694Z - INFO - for the question : Did CBSD1 cease RF transmission before receipt
of Relinquishment request (if sent) or Deregistration request at Test Harness? , the user choose y
2020-04-21T09:32:45.823Z - INFO - The final result of the test : WINNF.FT.C.DRG.1 is - passed
and :the additional comments for the current test are : CBSD stops user traffic at T09:30:35.
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Test Log for WINNF.FT.C.DRG.3 Test Case ID
2020-04-21T09:34:50.108Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T09:34:50.108Z - INFO - the selected test from the user : WINNF.FT.C.DRG.3 is starting
now
2020-04-21T09:35:01.762Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

h

“callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature™:
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykInTVVVUDRYJImzBQfIOWNM20BrlpiTOzP1ZV_hE-VFHynuO9
MwoTiOIOIEoORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtywOYKHAtZLiOIBg",

"encodedCpiSignedData™:
"eyJjYnNNKkU2VyaWFsTnVtYmVyljoiMTILINzZAXOTEwWMTAwWMDA20SIsImZjYO0lkljoiMkFWRk5MQOUxMjli
LCJIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW 13aWRO0
aClI6NjUsImFudGVubmFEb3dudGIlsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRVb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOI0xMjluMDFILCIwecm9ImZXNzaW9uYWxJbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsImluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljIwMjJAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

h
"fccld": "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability”: [

"RECEIVED_POWER_WITH_GRANT"

P

"userld"; "test"

]
}
2020-04-21T09:35:01.809Z - INFO - Registration message contains cpiSignatureData
2020-04-21T09:35:01.809Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT"}
2020-04-21T09:35:01.809Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
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"height"; 3,
"indoorDeployment"; false,
"latitude™: 37.41,
"antennaDowntilt": 0,
"antennaBeamwidth": 65,
"antennaGain"; 14
h
"fccld™ "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
h
"cbsdSerialNumber": "1257019101000069"
}
2020-04-21T09:35:01.809Z - INFO - verified signature on cpiSignatureData

2020-04-21T09:35:01.809Z - INFO - cpiSignatureData data successfully validated against jsonschema

2020-04-21T09:35:01.809Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}

]
}

2020-04-21T09:35:02.089Z - INFO - spectrumInquiry request from CBRS :{
"spectruminquiryRequest”: [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum": [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}

]
}
2020-04-21T09:35:02.089Z - INFO - engine sent successfully, the response to CBRS :{
"spectruminquiryResponse": [
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"ruleApplied": "FCC_PART_96"
}
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]1
“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response": {

"responseCode": 0

}

]

}
2020-04-21T09:35:02.339Z - INFO - grant request from CBRS : {

"grantRequest™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
}
}
]
}
2020-04-21T09:35:02.339Z - INFO - engine sent successfully, the response to CBRS : {
"grantResponse": |
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"channelType": "GAA",
"grantExpireTime": "2020-04-28T09:35:02Z",
"grantld": "725988189",
"heartbeatinterval": 60,
"response": {
"responseCode": 0
}
}
]
}
2020-04-21T09:35:32.572Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "725988189",
"operationState": "GRANTED"
}
]
}
2020-04-21T09:35:32.572Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse"; [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "725988189",
"response"; {
"responseCode": 0
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}1
"transmitExpireTime": "2020-04-21T09:38:52Z"

]
}
2020-04-21T09:36:02.805Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "725988189",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:36:02.805Z - INFO - Time interval between two heartbeat request messages is: 30.233,
limit is: 65.0
2020-04-21T09:36:02.8217Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "725988189",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T09:39:227"
}

]

}
2020-04-21T09:36:33.053Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "725988189",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:36:33.053Z - INFO - Time interval between two heartbeat request messages is: 30.249,
limit is: 65.0
2020-04-21T09:36:33.053Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse"; [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "725988189",
"response”; {
"responseCode": 0
}1
"transmitExpireTime": "2020-04-21T09:39:532"
}

]

}
2020-04-21T09:37:03.286Z - INFO - heartbeat request from CBRS :{
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"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "725988189",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:37:03.286Z - INFO - Time interval between two heartbeat request messages is: 30.233,
limit is: 65.0
2020-04-21T09:37:03.286Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "725988189",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T09:40:23Z2"
}

]
}
2020-04-21T09:37:33.487Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest":
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "725988189",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:37:33.487Z - INFO - Time interval between two heartbeat request messages is: 30.201,
limit is: 65.0
2020-04-21T09:37:33.503Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "725988189",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-21T09:40:532"
}

]

}
2020-04-21T09:37:54.563Z - INFO - relinquishment request from CBRS : {
"relinquishmentRequest”; [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "725988189"

]
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}
2020-04-21T09:37:54.578Z - INFO - engine sent successfully, the response to CBRS :{
"relinquishmentResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld"; "725988189",
"response": {
"responseCode": 0
}
}

]

}
2020-04-21T09:37:54.812Z - INFO - deregistration request from CBRS : {

"deregistrationRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069"
}
]

}
2020-04-21T09:37:54.812Z - INFO - engine sent successfully, the response to CBRS : {

"deregistrationResponse™”: [

{
"response”: {
"responseCode": 102
}
}
]
}
2020-04-21T09:37:56.684Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-21T09:37:56.684Z - INFO - the question is : Did CBSD1 cease RF transmission before receipt
of Relinquishment request (if sent) or Deregistration request at Test Harness? please choose one of the
answers :

2020-04-21T09:38:18.306Z - INFO - for the question : Did CBSD1 cease RF transmission before receipt
of Relinquishment request (if sent) or Deregistration request at Test Harness? , the user choose y
2020-04-21T09:38:20.756Z - INFO - The final result of the test : WINNF.FT.C.DRG.3 is - passed

and :the additional comments for the current test are : CBSD stops user traffic at T09:37:54.
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Test Log for WINNF.FT.C.DRG.5 Test Case ID
2020-04-21T09:39:47.835Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T09:39:47.835Z - INFO - the selected test from the user : WINNF.FT.C.DRG.5 is starting
now
2020-04-21T09:40:39.917Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

L

“callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature":
"kOBGNShVCwRDFabEUMgdw4KParUUCRvVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_ TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzZk59_t8zykinTVVVUDRYJImzBQfI9WNM20BrlpiTOzP1ZV_hE-VFHynuO9
mMwoTiOIOIEORWCNyvI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtyw0YKHAtZLiOIBg",

"encodedCpiSignedData":
"eyJjYnNkU2VyaWFsTnVtYmVyljoiMTILINzZAXOTEwWMTAWMDA20SIsImZjY0lkljoiMkFWRK5MQOUxMijli
LCIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCIl6NywiYW50ZW5uYUJIYW13aWRO
aCl6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQxLCJsb
25naXR1ZGUiOi0XMjluMDFILCJIwecm9ImZXNzaW9uYWxJbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QWMSIsImluc3RhbGXxDZXJ0aWZpY2F0aw uVGItZSI6ljIwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

3
"fccld™; "2AVFNLCE122",
"groupingParam™: [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability”: [

"RECEIVED_POWER_WITH_GRANT"

1,

"userld": "test"

]
}
2020-04-21T09:40:39.960Z - INFO - Registration message contains cpiSignatureData
2020-04-21T09:40:39.960Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT?}
2020-04-21T09:40:39.961Z - INFO - encodedCpiSignedData contents = {
"installationParam": {
"antennaAzimuth": 7,
"heightType": "AGL",
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"longitude": -122.01,
"height": 3,
"indoorDeployment": false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain": 14
3
"fccld™: "2AVFNLCE122",
"professionalinstallerData": {
"cpiName™: "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
3
"cbsdSerialNumber": "1257019101000069"
}
2020-04-21T09:40:39.963Z - INFO - verified signature on cpiSighatureData
2020-04-21T09:40:39.967Z - INFO - cpiSignatureData data successfully validated against jsonschema

2020-04-21T09:40:39.970Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode": 0
}
}

]

}

2020-04-21T09:40:40.250Z - INFO - spectrumInquiry request from CBRS :{
"spectruminquiryRequest": [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum™: [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}

]
}
2020-04-21T09:40:40.263Z - INFO - engine sent successfully, the response to CBRS : {
"spectruminquiryResponse": |
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}l
"ruleApplied": "FCC_PART_96"
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}
1.
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response": {

"responseCode": 0

}

]

}
2020-04-21T09:40:40.411Z - INFO - grant request from CBRS : {

"grantRequest™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam": {
"maxEirp": 37,
"operationFrequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
}
}
]
}
2020-04-21T09:40:40.417Z - INFO - engine sent successfully, the response to CBRS : {
"grantResponse": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"channelType": "GAA",
"grantExpireTime": "2020-04-28T09:40:40Z",
"grantld": "901074317",
"heartbeatinterval": 60,
"response": {
"responseCode™: 0
}
}
]
}
2020-04-21T09:41:10.635Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "901074317",
"operationState": "GRANTED"
}
]
}
2020-04-21T09:41:10.651Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "901074317",
"response": {
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"responseCode": 0

}1
"transmitExpireTime": "2020-04-21T09:44:30Z"

]
}
2020-04-21T09:41:40.888Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest": [
{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "901074317",
"operationState": "AUTHORIZED"

]
}
2020-04-21T09:41:40.8917 - INFO - Time interval between two heartbeat request messages is: 30.254,
limit is: 65.0
2020-04-21T09:41:40.895Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "901074317",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2020-04-21T09:45:00Z"
}

]
}
2020-04-21T09:42:00.174Z - INFO - relinquishment request from CBRS : {
"relinquishmentRequest": [
{
“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "901074317"

]

}
2020-04-21T09:42:00.178Z - INFO - engine sent successfully, the response to CBRS : {
"relinquishmentResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "901074317",
"response": {
"responseCode™: 0
}
}

]

}
2020-04-21T09:42:00.414Z - INFO - deregistration request from CBRS : {
"deregistrationRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069"
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]

}
2020-04-21T09:42:00.418Z - INFO - engine sent successfully, the response to CBRS : {

"deregistrationResponse": |

{
"response": {
"responseCode": 103,
"responseData": [
"cbsdld"
]
}
}
]
}
2020-04-21T09:42:02.339Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-21T09:42:02.341Z - INFO - the question is : Did CBSD1 cease RF transmission before receipt
of Relinquishment request (if sent) or Deregistration request at Test Harness? please choose one of the
answers :

2020-04-21T09:42:17.026Z - INFO - for the question : Did CBSD1 cease RF transmission before receipt
of Relinquishment request (if sent) or Deregistration request at Test Harness? , the user choose y
2020-04-21T09:42:21.224Z - INFO - The final result of the test : WINNF.FT.C.DRG.5 is - passed

and :the additional comments for the current test are : CBSD stops user traffic at T09:42:00.
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Test Log for WINNF.FT.C.SCS.1 Test Case ID
2020-04-21T04:00:41.663Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T04:00:41.663Z - INFO - the selected test from the user : WINNF.FT.C.REG.1 is starting
now
2020-04-21T04:01:58.966Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

3

“callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature":
"kOBGNShVCwRDFabEUMgdw4KParUUCRVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYlhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzk59_t8zykinTVvVUDRYJImzBQfIOWNM20Br1piTOzP1ZV_hE-VFHynuO9
MmwoTiOIOIEoORWCNyvVI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJIfQPgAtyw0YKHALZLIiOIBg",

"encodedCpiSignedData™:
"eyJjYnNkU2VyaWFsTnVtYmVyljoiMTILNzZAXOTEwWMTAwWMDA20SIsImZjY0lkljoiMkFWRk5MQOUxMjli
LCJIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW 13aWR0
aClI6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQXLCJIsb
25naXR1ZGUiOI0xMjluMDFILCIwecm9ImZXNzaW9uYWxJbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QwWMSIsimluc3RhbGxDZXJ0aWZpY2F0aw 9uVGItZSI6ljIwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

2
"fccld": "2AVFNLCE122",
"groupingParam"™: [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
1,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

P

"userld"; "test"

]

}
2020-04-21T04:01:58.996Z - INFO - Registration message contains cpiSignatureData

2020-04-21T04:01:58.996Z - INFO - protectedHeader = {u'alg": URS256', u'typ": u'JWT"}
2020-04-21T04:01:58.996Z - INFO - encodedCpiSignedData contents = {
"installationParam™: {
"antennaAzimuth": 7,
"heightType": "AGL",
"longitude": -122.01,
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"height"; 3,
"indoorDeployment"; false,
"latitude": 37.41,
"antennaDowntilt": O,
"antennaBeamwidth": 65,
"antennaGain": 14
h
"fccld": "2AVFNLCE122",
"professionalinstallerData": {
"cpiName": "test01",
"installCertificationTime": "2020-04-15T17:28:20Z",
"cpild™: "001"
h
"cbsdSerialNumber": "1257019101000069"
}
2020-04-21T04:01:59.091Z - INFO - verified signature on cpiSignatureData
2020-04-21T04:01:59.0917 - INFO - cpiSignatureData data successfully validated against jsonschema
2020-04-21T04:01:59.105Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse"; [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"response”: {
"responseCode™: 0
}
}
]
}
2020-04-21T04:02:00.743Z - INFO - arrived to nstep starting question answer session with the
technician

2020-04-21T04:02:00.743Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :
2020-04-21T04:03:23.996Z - INFO - for the question : Were there RF transmissions from the CBSD1
during the test? , the user choose n

2020-04-21T04:03:25.213Z - INFO - The final result of the test : WINNF.FT.C.REG.1 is — passed
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Test Log for WINNF.FT.C.SCS.2 Test Case ID
2020-04-21T06:31:55.301Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T06:31:55.301Z - INFO - the selected test from the user : WINNF.FT.C.REG.1 is starting
now
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Test Log for WINNF.FT.C.SCS.3 Test Case ID
2020-04-22T03:23:17.266Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-22T03:23:17.266Z - INFO - the selected test from the user : WINNF.FT.C.REG.1 is starting
now
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Test Log for WINNF.FT.C.SCS.4 Test Case ID
2020-04-21T06:13:27.944Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T06:13:27.9447 - INFO - the selected test from the user : WINNF.FT.C.REG.1 is starting
now
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Test Log for WINNF.FT.C.SCS.5 Test Case ID
2020-04-21T06:15:30.029Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-21T06:15:30.029Z - INFO - the selected test from the user : WINNF.FT.C.REG.1 is starting
now
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Test Log for WINNF.PT.C.HBT Test Case ID_ BW20M_Grant maxEirp 1

2020-04-22T05:39:46.492Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-22T05:39:46.4927 - INFO - Selected spectrum frequency is {lowFrequency': 3550000000L,
‘highFrequency': 3570000000L}
2020-04-22T05:39:46.492Z - INFO - Granted Spectrum Max Eirp = 1dBm/MHz
2020-04-22T05:39:46.492Z - INFO - the selected test from the user : PowerMeasTest is starting now
2020-04-22T05:41:06.380Z - INFO - registration request from CBRS : {
"registrationRequest": [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

h

"callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature":
"kOBGNShVCwRDFabEUMgdw4KParUUCRvVGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYIhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzZk59_t8zykInTVVVUDRYJImzBQfI9WNM20BrlpiTOzP1ZV_hE-VFHynuO9
mwoTiIOIOIEORWCNyvI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtyw0YKHAtZLiOIBg",

"encodedCpiSignedData":
"eyJjYnNkU2VyaWFsTnVtYmVyljoiMTILINzZAXOTEwWMTAWMDA20SIsImZjYO0lkljoiMkFWRK5MQOUxMijli
LCJIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW 13aWRO0
aCl6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQxLCJsb
25naXR1ZGUiOi0XMjluMDFILCJIwecm9ImZXNzaW9uYWxJIbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QWMSIsImluc3RhbGXxDZXJ0aWZpY2F0aw uVGItZSI6ljiwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

3
"fccld™: "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
I,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

1,

"userld": "test"

]

}
2020-04-22T05:41:06.427Z - INFO - engine sent successfully, the response to CBRS : {

"registrationResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",

"response"”; {
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"responseCode": 0

]

}

2020-04-22T05:41:06.691Z - INFO - spectrumInquiry request from CBRS : {
"spectruminquiryRequest": [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum: [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}
]
}
2020-04-22T05:41:06.707Z - INFO - The requested spectrum is in the range, SpectrumInquiry response
codeis 0

2020-04-22T05:41:06.707Z - INFO - engine sent successfully, the response to CBRS : {
"spectruminquiryResponse": [
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange™: {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"maxEirp™: 1,
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response": {
"responseCode": 0

}

]
}
2020-04-22T05:41:06.862Z - INFO - grant request from CBRS : {
"grantRequest": [
{
“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam"; {
"maxEirp": 1,
"operationFrequencyRange™: {
"highFrequency": 3570000000,
"lowFrequency": 3550000000

}
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]

}
2020-04-22T05:41:06.862Z - INFO - engine sent successfully, the response to CBRS : {

"grantResponse": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
“channelType": "GAA",
"grantExpireTime": "2020-04-29T05:41:062",
"grantld": "264871038",
"heartbeatinterval": 60,
"response": {
"responseCode": 0

}

]

}
2020-04-22T05:41:37.127Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "264871038",
"operationState": "GRANTED"

}

]

}
2020-04-22T05:41:37.127Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "264871038",
"response": {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-22T05:44:57Z2"
}

]

}
2020-04-22T05:42:07.345Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "264871038",
"operationState": "AUTHORIZED"

}

]

}
2020-04-22T05:42:07.359Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "264871038",
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"response”: {
"responseCode": 0

}l
"transmitExpireTime": "2020-04-22T05:45:277"

]

}
2020-04-22T05:42:37.640Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest":

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "264871038",
"operationState": "AUTHORIZED"

}

]

}
2020-04-22T05:42:37.640Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "264871038",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-22T05:45:57Z2"
}

]

}
2020-04-22T05:43:07.842Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "264871038",
"operationState"; "AUTHORIZED"

}

]

}
2020-04-22T05:43:07.857Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "264871038",
"response": {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-22T05:46:27Z"
}

]

}
2020-04-22T05:43:38.042Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest"; [

{

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. : 127 of 139



Test Logs Appendix A

“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "264871038",
"operationState": "AUTHORIZED"

]

}
2020-04-22T05:43:38.042Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "264871038",
"response": {
"responseCode": 0
}1
"transmitExpireTime": "2020-04-22T05:46:58Z"
}
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Test Log for WINNF.PT.C.HBT Test Case ID_ BW20M_Grant maxEirp 19

2020-04-22T05:44:32.486Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-22T05:44:32.486Z - INFO - Selected spectrum frequency is {lowFrequency': 3550000000L,
‘highFrequency': 3570000000L}
2020-04-22T05:44:32.486Z - INFO - Granted Spectrum Max Eirp = 19dBm/MHz
2020-04-22T05:44:32.486Z - INFO - the selected test from the user : PowerMeasTest is starting now
2020-04-22T05:46:17.335Z - INFO - registration request from CBRS : {
"registrationRequest™: [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

h

"callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature":
"kOBGNShVCwRDFabEUMgdw4KParUUCRvGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYIhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_ TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzZk59_t8zykinTVVVUDRYJImzBQfI9WNM20BrlpiTOzP1ZV_hE-VFHynuO9
mwoTiOIOIEORWCNyvI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtyw0YKHAtZLiOIBg",

"encodedCpiSignedData":
"eyJjYnNkU2VyaWFsTnVtYmVyljoiMTILINzZAXOTEwWMTAWMDA20SIsImZjYO0lkljoiMkFWRK5MQOUxMijli
LCJIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW 13aWRO0
aCl6NjUsImFudGVubmFEb3dudGIsdCIEMCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlawW
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQxLCJsb
25naXR1ZGUiOi0XMjluMDFILCJIwcm9ImZXNzaW9uYWxJIbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QWMSIsImluc3RhbGXxDZXJ0aWZpY2F0aw uVGItZSI6ljIwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

3
"fccld™; "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
I,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

1,

"userld": "test"

]
}
2020-04-22T05:46:17.381Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse": |
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response"”; {
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"responseCode": 0

]

}

2020-04-22T05:46:17.647Z - INFO - spectrumInquiry request from CBRS : {
"spectruminquiryRequest": [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum: [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}
]
}
2020-04-22T05:46:17.663Z - INFO - The requested spectrum is in the range, SpectrumInquiry response
codeis 0

2020-04-22T05:46:17.663Z - INFO - engine sent successfully, the response to CBRS : {
"spectruminquiryResponse": [
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"maxEirp": 19,
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response": {
"responseCode": 0

}

]
}
2020-04-22T05:46:17.819Z - INFO - grant request from CBRS : {
"grantRequest": [
{
“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam"; {
"maxEirp"; 19,
"operationFrequencyRange™: {
"highFrequency": 3570000000,
"lowFrequency": 3550000000

}
SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. : 130 of 139




Test Logs Appendix A

]

}
2020-04-22T05:46:17.819Z - INFO - engine sent successfully, the response to CBRS :{

"grantResponse": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
“channelType": "GAA",
"grantExpireTime": "2020-04-29T05:46:172",
"grantld": "353635463",
"heartbeatinterval": 60,
"response": {
"responseCode": 0

}

]

}
2020-04-22T05:46:48.052Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "353635463",
"operationState": "GRANTED"

}

]

}
2020-04-22T05:46:48.066Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: |

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "353635463",
"response": {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-22T05:50:08Z2"
}

]

}
2020-04-22T05:47:18.331Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "353635463",
"operationState": "AUTHORIZED"

}

]

}
2020-04-22T05:47:18.331Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld™: "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "353635463",
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"response”: {
"responseCode": 0

}l
"transmitExpireTime": "2020-04-22T05:50:382"

]

}
2020-04-22T05:47:48.502Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest":

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "353635463",
"operationState": "AUTHORIZED"

}

]

}
2020-04-22T05:47:48.502Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "353635463",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-22T05:51:082"
}

]

}
2020-04-22T05:48:18.687Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "353635463",
"operationState"; "AUTHORIZED"

}

]

}
2020-04-22T05:48:18.703Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "353635463",
"response": {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-22T05:51:382"
}

]

}
2020-04-22T05:48:48.936Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest"; [

{
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“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "353635463",
"operationState": "AUTHORIZED"

]

}
2020-04-22T05:48:48.936Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "353635463",
"response": {
"responseCode": 0
}1
"transmitExpireTime": "2020-04-22T05:52:082"
}
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Test Log for WINNF.PT.C.HBT Test Case ID_ BW20M_Grant maxEirp 37

2020-04-22T03:38:01.325Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2020-04-22T03:38:01.325Z - INFO - Selected spectrum frequency is {lowFrequency': 3550000000L,
‘highFrequency': 3570000000L}
2020-04-22T03:38:01.325Z - INFO - Granted Spectrum Max Eirp = 37dBm/MHz
2020-04-22T03:38:01.325Z - INFO - the selected test from the user : PowerMeasTest is starting now
2020-04-22T03:38:52.414Z - INFO - registration request from CBRS : {
"registrationRequest™: [
{
"airInterface™: {
"radioTechnology": "E_UTRA"

h

"callSign": "callSign123",

"cbsdCategory": "B",

"cbsdSerialNumber": "1257019101000069",

"cpiSignatureData": {

"digitalSignature":
"kOBGNShVCwRDFabEUMgdw4KParUUCRvGprGfTrvjSwewCHrE2409Hh13jWgXo3R8WAYIhylgF3E
WziLeU9OWB3XuM-XSaw_LUGIIT13My6IbJ134wLXG2MhsrGaKUi27_TX3AIOLoNEaN8KcBcVUhDRB
C7WUJIB84M9gidys6x6NGpzZk59_t8zykinTVVVUDRYJImzBQfI9WNM20BrlpiTOzP1ZV_hE-VFHynuO9
mwoTiOIOIEORWCNyvI9HZgFCokGVsu07EcGeEf56bwrNM_yrPjyIMXYUS5Pj4vn8nXIh1S8dP2nY9jpgl
U003G1nsmHJfQPgAtyw0YKHAtZLiOIBg",

"encodedCpiSignedData":
"eyJdjYnNkU2VyaWFsTnVtYmVyljoiMTILINzZAXOTEwWMTAWMDA20SIsImZjYO0lkljoiMkFWRK5MQOUxMijli
LCJIpbnNOYWxsYXRpb25QYXJhbSI6eyJhbnRIbm5hQXppbXV0aCI6NywiYW50ZW5uYUJIYW 13aWRO0
aCl6NjUsImFudGVubmFEb3dudGIsdCI6MCwiYW50ZW5uYUdhaW4iOjEOLCJoZWInaHQiOjMsImhlaw
dodFR5cGUIOIIBROWILCIpbmRvb3JEZXBsb31tZW50ljpmYWxzZSwibGF0aXR1ZGUiOjM3LjQxLCJsb
25naXR1ZGUiOi0XMjluMDFILCJIwcm9ImZXNzaW9uYWxJIbnNOYWxsZXJEYXRhljp7ImNwaUlkljoiMDA
xliwiY3BpTmFtZSI6InRIc3QWMSIsImluc3RhbGXxDZXJ0aWZpY2F0aw uVGItZSI6ljIwMjAIMDQtMTVU
MTc6Mjg6MjBaln19",

"protectedHeader": "eyJhbGciOiJSUzI1NilsInR5cCI6lkpXVCJ9"

3
"fccld™; "2AVFNLCE122",
"groupingParam": [
{
"groupld™: "test",
"groupType": "INTERFERENCE_COORDINATION"
}
I,
"measCapability": [

"RECEIVED_POWER_WITH_GRANT"

1,

"userld": "test"

]
}
2020-04-22T03:38:52.461Z - INFO - engine sent successfully, the response to CBRS : {
"registrationResponse": |
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response"”; {
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"responseCode": 0

]

}

2020-04-22T03:38:52.726Z - INFO - spectrumInquiry request from CBRS : {
"spectruminquiryRequest": [

{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"inquiredSpectrum: [
{
"highFrequency": 3570000000,
"lowFrequency": 3550000000
}
]
}
]
}
2020-04-22T03:38:52.743Z - INFO - The requested spectrum is in the range, SpectrumInquiry response
codeis 0

2020-04-22T03:38:52.743Z - INFO - engine sent successfully, the response to CBRS : {
"spectruminquiryResponse": [
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3570000000,
"lowFrequency": 3550000000
3
"maxEirp": 37,
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"response": {
"responseCode": 0

}

]
}
2020-04-22T03:38:52.898Z - INFO - grant request from CBRS : {
"grantRequest": [
{
“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"operationParam"; {
"maxEirp": 37,
"operationFrequencyRange™: {
"highFrequency": 3570000000,
"lowFrequency": 3550000000

}
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]

}
2020-04-22T03:38:52.898Z - INFO - engine sent successfully, the response to CBRS : {

"grantResponse": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
“channelType": "GAA",
"grantExpireTime": "2020-04-29T03:38:522",
"grantld": "927614315",
"heartbeatinterval": 60,
"response": {
"responseCode": 0

}

]

}
2020-04-22T03:39:23.131Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld™: "927614315",
"operationState": "GRANTED"

}

]

}
2020-04-22T03:39:23.131Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: |

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "927614315",
"response": {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-22T03:42:43Z2"
}

]

}
2020-04-22T03:39:53.348Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "927614315",
"operationState": "AUTHORIZED"

}

]

}
2020-04-22T03:39:53.365Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld™: "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "927614315",
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"response”: {
"responseCode": 0

}l
"transmitExpireTime": "2020-04-22T03:43:132"

]

}
2020-04-22T03:40:23.535Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest":

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "927614315",
"operationState": "AUTHORIZED"

}

]

}
2020-04-22T03:40:23.535Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": |

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "927614315",
"response”: {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-22T03:43:43Z"
}

]

}
2020-04-22T03:40:53.736Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld™: "927614315",
"operationState"; "AUTHORIZED"

}

]

}
2020-04-22T03:40:53.752Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse™: [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "927614315",
"response": {
"responseCode™: 0
}1
"transmitExpireTime": "2020-04-22T03:44:132"
}

]

}
2020-04-22T03:41:23.984Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest"; [

{
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“cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "927614315",
"operationState": "AUTHORIZED"

}
]
}
2020-04-22T03:41:24.000Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [
{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "927614315",
"response": {
"responseCode": 0
I3
"transmitExpireTime": "2020-04-22T03:44:447"
}
]
}
2020-04-22T03:41:54.233Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest"; [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "927614315",
"operationState": "AUTHORIZED"
}
]
}
2020-04-22T03:41:54.233Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "927614315",
"response”: {
"responseCode™: 0
|3
"transmitExpireTime": "2020-04-22T03:45:147"
}
]
}
2020-04-22T03:42:24.404Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest"; [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "927614315",
"operationState": "AUTHORIZED"
}
]
}
2020-04-22T03:42:24.420Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
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"grantld": "927614315",
"response”: {
"responseCode": 0

}l
"transmitExpireTime": "2020-04-22T03:45:447"

]

}
2020-04-22T03:42:54.637Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "927614315",
"operationState": "AUTHORIZED"
}
]
}
2020-04-22T03:42:54.637Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [
{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "927614315",
"response”: {
"responseCode": 0
I3
"transmitExpireTime": "2020-04-22T03:46:14Z"
}
]
}
2020-04-22T03:43:24.854Z - INFO - heartbeat request from CBRS :{
"heartbeatRequest": [
{
"cbsdld": "2AVFNLCE122Mock-SAS1257019101000069",
"grantld": "927614315",
"operationState": "AUTHORIZED"
}
1
}
2020-04-22T03:43:24.854Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse™: [
{
"cbsdld"; "2AVFNLCE122Mock-SAS1257019101000069",
"grantld";: "927614315",
"response": {
"responseCode": 0
3
"transmitExpireTime": "2020-04-22T03:46:442"
}
]
}
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RF measurement plot for WINNF.PT.C.HBT Test Case ID
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RF measurement plot for WINNF.PT.C.HBT Test Case ID_BW20M_Grant maxEirp 1
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RF measurement plot for WINNF.PT.C.HBT Test Case ID_BW20M_Grant maxEirp 19
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RF measurement plot for WINNF.PT.C.HBT Test Case ID_BW20M_Grant maxEirp 37
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Wireshark Plots for WINNF.FT.C.SCS.1 Test Case ID
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Wireshark Plots for WINNF.FT.C.SCS.2 Test Case ID
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Wireshark Plots for WINNF.FT.C.SCS.3 Test Case ID
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Wireshark Plots for WINNF.FT.C.SCS.4 Test Case ID
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Wireshark Plots for WINNF.FT.C.SCS.5 Test Case ID
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CRL and OCSP Verify Plots for WINNF.FT.C.SCS.2 Test Case ID
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i 248 62.186564 192.168.199.222 "192.168.199.107 HTTP 1152 HTTP/1.1 200 OK

268 68.157838 192.168.199.107 192.168.199.222 HTTP 121 GET fcrlserver.crl HTTP/1.1

270 68.198449 192.168.199.222 192.168.199.187 HTTP 1152 HTTP/1.1 288 OK

286 74.237735 192.168.199.167 192.168.199.222 HTTP 121 GET /crlserver.crl HTTP/1.1

288 74.275609 192.168.199.222 192.168.199.187 HTTP 1152 HTTP/1.1 200 OK

Frame 246: 121 bytes on wire (968 bits), 121 bytes captured (968 bits) on interface \Device\NPF {49FF91A8-1202-41A6-98F2-2ACB@B4377D5}, id @
Ethernet II, Src: ASUSTek(C_6a:69:6b (B4:d4:c4:6a:69:6b), Dst: Dell cb:86:b8 (80:26:b9:cb:86:b8)
Internet Protocol Version 4, Src: 192.168.199.107, Dst: 192.168.199.222
Transmission Control Protocol, Src Port: 57834, Dst Port: 8@, Seq: 1, Ack: 1, Len: 67
~ Hypertext Transfer Protocol
GET /crlserver.crl HTTP/1.1\r\n
Host: 192.168.199.222\r\n
Accept: =*/*\r\n
\r\n
[Full request URI: http://192.168.199.222/crlserver.crl]
[HTTP request 1/1]
Response in frame: 248
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Time Test for Getting Grant Plots Appendix E

1 second within any 10-second period

Spectrum Analyzer

i Keysight Spectrum Analyzer - Swept 5A
RF 0 [ SENSE:INT] [ A\NALIGN OFF [06:39:27 AM Apr22, 2020

Video Trig Level 23.00 dBm o AL : T —
PNO: Fast —#— 1rig:Video

IFGain:Low #Atten: 20 dB

Trigger Level

Mkr2 10.00 s| 23.00 dBm
Ref 40,00 dBm -23.20 dBm

Center 3.550000000 GHz

#/BW 1.0 MHz Sweep 10.00 s (40001 pts

Calculated Result

The sum of On Time (aggregated time from marker 1 to 2): 0.052s < 1s = PASS
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